\\ 7
N
y/ =% \
e W
\_J ‘,,//:\\\\\F ACCREDITED
Dl LW No. 3857.01

RF TEST REPORT

Applicant Quectel Wireless Solutions Co., Ltd
FCCID XMR202102AF50T

Product Wi-Fi&BT module

Brand Quectel

Model AF50T

Report No. R2101A0024-R4

Issue Date June 11, 2021

TA Technology (Shanghai) Co., Ltd. tested the above equipment in accordance with the requirements in FCC
CFR47 Part 15E (2020). The test results show that the equipment tested is capable of demonstrating compliance
with the requirements as documented in this report.

Prepared by: Peng Tao Approved by: Kai Xu

TA Technology (Shanghai) Co., Ltd.

No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
TEL: +86-021-50791141/2/3
FAX: +86-021-50791141/2/3-8000



(A&

~/ RF Test Report Report No.: R2101A0024-R4

TABLE OF CONTENT

L =T B IR o Yo = o] 4
1.1. Notes of the test report.........oooviiiiiiiii 4
R 1= TS A = Vo1 1Y/ PPPRPPPt 4
1.3, Testing LOCAtioN .......oooiiiiiiiiiieee 4

2. General Description of Equipment under Test.........ooouiiiiiii e 5
2.3.  Applicant and Manufacturer Information................oooe oo, 5
2.4,  General information...........coooi i 5

R T AN o] o] 1= Yo B0 = g Lo £= 4 [ 7

4. DFS Technical Requirements and Radar Test Waveforms..........cccooocciiiiiiieee s 8
G T D | @ 1YY o T RS SPPRR 8
4.4. DFS Detection TRresSholds .........oovvviiiiiiiiiiiieeeeee e 9
4.5, RADAR TEST WAVEFORMS .......cooiiiiiiiiiieiieiiet ettt ettt e e eeeeeeeeeeeees 10
TR I =1 A= =Y | o LS 13

5. TSt CaSE RESUILS .....uiiiiiiiiiiiiiiiieiietie ittt e e e e eeeeeeseeeaeeeeseesesesssesesssssssssssssssssssasnneeeeeeeees 15
5.3.  DFS Detection ThreSholds ............uuie e saneaannnaes 15
5.4.  U-NII Detection Bandwidth ............ccooooiiiiiiiii e 23
5.5.  Channel Availability ChecCk TiMe .........cooiiiiiiiiiiii e e e e 32
5.6. Channel Move Time, Channel Closing Transmission Time and Non-Occupancy Period... 38
5.7. Statistical Performance ChECK ......... ..o saneaaanaaes 46

T |V = T T =TS T TS U] =T 0 P 86

ANNEX A: The EUT APPEAIaNCE ......cccce e 87

ANNEX B: Test SEtUP PROLOS ......ooveeiiieee e e e e e e e e e eeaees 88

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 2 of 88

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(A&

~/ RF Test Report Report No.: R2101A0024-R4

Summary of measurement results

Number | Test Case Clause in FCC rules Verdict
1 DFS Detection Threshold 15.407/KDB 905462 5.2 Pass
2 U-NII Detection Bandwidth 15.407/KDB 905462 7.8.1 Pass
3 Channel Availability Check Time 15.407/KDB 905462 7.8.2 Pass
4 Channel Move Time 15.407/KDB 905462 7.8.3 Pass
5 Channel Closing Transmission Time 15.407/KDB 905462 7.8.3 Pass
6 Non-Occupancy Period(NOP) 15.407/KDB 905462 7.8.3 Pass
7 Statistical Performance Check 15.407/KDB 905462 7.8.4 Pass

Date of Testing: May 4, 2021 ~ May 18, 2021
Date of Sample Received: March 5, 2021

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd.
based on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only.
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1. Test Laboratory

1.1. Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support

regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.
Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong
City: Shanghai
Post code: 201201
Country: P. R. China
Contact: Xu Kai
Telephone: +86-021-50791141/2/3
Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 4 of 88
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2. General Description of EQuipment under Test

2.3. Applicant and Manufacturer Information

Applicant

Quectel Wireless Solutions Co., Ltd

Applicant address

Building 5, Shanghai Business Park Phase Il (Area B), No.1016
Tianlin Road, Minhang District, Shanghai, China 200233

Manufacturer

Quectel Wireless Solutions Co., Ltd

Manufacturer address

Building 5, Shanghai Business Park Phase Il (Area B), N0.1016
Tianlin Road, Minhang District, Shanghai, China 200233

4. General information

EUT Description

Model AF50T

SN C1A21AU25000383
Hardware Version R1.0

Software Version AFS50TAATA

Power Supply

External power supply

Antenna Type

External Antenna

Test Mode(s)

U-NII-2A(5250MHz-5350MHz)
U-NI1-2C(5470MHz-5725MHz with 5600MHz -5650MHz)

Modulation Type

802.11a(HT20) : OFDM
802.11n(HT20/HT40) : OFDM

802.11ac (VHT20/VHT40/VHT80):OFDM
802.11ax (HE20/HE40/HE80):OFDMA

Operating Mode

XIMaster
[]Client with radar detection
XClient without radar detection

Operating Frequency Range(s)

U-NII-2A: 5250MHz-5350MHz
U-NII-2C: 5470MHz-5725MHz with5600MHz -5650MHz

the applicant.

Note: The EUT is sent from the applicant to TA and the information of the EUT is declared by

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Wireless Technology and Frequency Range

Wireless Technology Bandwidth Channel Frequency
52 5260MHz
56 5280MHz
20 MHz
60 5300MHz
U-NII-2A 64 5320MHz
54 5270MHz
40 MHz
62 5310MHz
80 MHz 58 5290MHz
100 5500MHz
104 5520MHz
108 5540MHz
112 5560MHz
116 5580MHz
120 5600MHz
20 MHz
124 5620MHz
Wi-Fi
128 5640MHz
132 5660MHz
136 5680MHz
U-NII-2C 140 5700MHz
144 5720MHz
102 5510MHz
110 5550MHz
118 5590MHz
40 MHz
126 5630MHz
134 5670MHz
142 5710MHz
106 5530MHz
80 MHz 122 5610MHz
138 5690MHz
Does this device support TPC Function? [ ]Yes XINo
Does this device support TDWR Band? X]Yes [ INo
TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 6 of 88
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFRA47 Part 15E (2020) Unlicensed National Information Infrastructure Devices

Reference standard:

FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 7 of 88
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4. DFS Technical Requirements and Radar Test Waveforms

4.3. DFS Overview

Table 1 Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Client Without Radar

Client With Radar

Master : :
Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 2 Applicability of DFS requirements during normal operation

Requirement

Operational Mode

Master Device or Client with
Radar Detection

Client Without Radar
Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for
devices with multiple bandwidth
modes

Master Device or Client with
Radar Detection

Client Without Radar
Detection

U-NII Detection Bandwidth

All BW modes must be tested

Not required

Statistical Performance Check

All BW modes must be tested

Not required

Channel Closing Transmission Time

Test using widest BW mode
available

Test using the widest BW
mode available for the link

Channel Move Time

Test using widest BW mode
available

Test using the widest BW
mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within
the radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For

802.11 devices it is suggested to select frequencies in each of the bonded 20 MHz channels and the

channel center frequency.

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-007R
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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4.4. DFS Detection Thresholds

Table 3 DFS Detection Thresholds for Master Devices and Client Devices with Radar Detection

spectral density requirement

: : Value
Maximum Transmit Power
(See Notes 1, 2, and 3)

EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and tral densit

milliwatt and power spectral density 62 dBm
<10 dBm/MHz
EIRP < 200 milliwatt that d t t th

milliwa at do not meet the power 64 dBm

662911 DO1.

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure
that the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication

Table 4 DFS Response Requirement Values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
) 10 seconds
Channel Move Time
See Note 1.

Channel Closing Transmission Time

200 milliseconds + an aggregate of 60
milliseconds over remaining 10 second period.
See Notes 1 and 2.

U-NII Detection Bandwidth

Minimum 100% of the U-NII 99% transmission

power bandwidth. See Note 3.

transmissions.

with no data traffic

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed

TA Technology (Shanghai) Co., Ltd.
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4.5. RADAR TEST WAVEFORMS

Table 5 Short Pulse Radar Test Waveforms

Minimum .
Pulse Minimum
Radar i PRI Number of | Percentage of
Width Number of
Type (usec) Pulses Successful :
(usec) , Trials
Detection
0 1 1428 18 See Note 1 See Note 1
Test A: 15 unique PRI values
randomly selected from the list
of 23 PRI values in Table 5a
Test B: 15 unique PRI values
1 1 randomly selected within the Roundup 60% 30
range of 518-3066 usec, with a
minimum increment of 1 ysec,
excluding PRI values selected
in TestA
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-007R
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Table 5a Pulse Repetition Intervals Values for Test A

Pulse Repetition Pulse Repetition Frequency Pulse Repetition Interval
Frequency Number (Pulses Per Second) (Microseconds)

1 1930.5 518

1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

The aggregate is the average of the percentage of successful detections of Short Pulse Radar Types
1-4. For example, the following table indicates how to compute the aggregate of percentage of
successful detections.

RAGErT s Number of Trials Number of §uccessful Minimum Percentage of
Detections Successful Detection
1 35 29 82.9%
2 30 18 60%
3 30 27 90%
4 50 44 88%
Aggregate (82.9% + 60% + 90% + 88%)/4 = 80.2%

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 11 of 88
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Table 6 Long Pulse Radar Test Waveform

. Minimum .
Pulse Chirp Number Minimum
Radar . . PRI Number Percentage
Width Width of Pulses Number of
Type (usec) | (MH2) (usec) I — of Bursts | of Successful Trials
. 2 Detection
5 50-100 5-20 | 1000-2000 1-3 8-20 80% 30

The parameters for this waveform are randomly chosen.Thirty unique waveforms are required for the
Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar
Type waveforms, then each additional waveform must also be unique and not repeated from the

previous waveforms.

Table 7 Frequency Hopping Radar Test Waveform

: Hopping Minimum .
Pulse Hopping Minimum
Radar Width PRI Pulses Rate Sequence | Percentage Number of
T H Length fS ful
ype - (usec) | per Hop (KHzZ) eng 0 ucce-.ss u Trials
(msec) Detection
6 1 333 9 0.333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm: The first frequency in a hopping sequence is
selected randomly from the group of 475 integer frequencies from 5250 — 5724 MHz. Next, the
frequency that was just chosen is removed from the group and a frequency is randomly selected from
the remaining 474 frequencies in the group. This process continues until all 475 frequencies are
chosen for the set. For selection of a random frequency, the frequencies remaining within the group
are always treated as equally likely.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 12 of 88
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4.6. Test set-ups

We test the data stream using MPEG-X files.
Channel loading is based on IP.

Setup for Master with injection at the Master

Radar Test
Signal Generator
Duiput (o
e ] 2ve
Splitter/ 2-Way uuT
Combiner Splitter! l—-— IGET] it
Combiner - (Master)
Specirum
Analyzer - =
(with 10 dB miema Client
Abznuation) O (8%

Figure 2: Example Conducted Setup where UUT is a Master and Radar Test Waveforms are injected
into the Master

Setup for Client with injection at the Master

Radar Test -0
Signal Generator Master

':H.IlIII.I‘l{;.

L{ﬁlﬁ 2-Way 2-Way

Splitter/ Splitter/

ATT M B

AT A8 Combiner Combiner
G HO Spectrum
uuT Analyzer
(Client) (with 10 dB intarmal
Aftenuation)

Figure 3: Example Conducted Setup where UUT is a Client and Radar Test Waveforms are injected
into the Master

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 13 of 88
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Setup for Client with injection at the Client

Radar Test
Signal Generator

Quiput (o

e | 2y

Combiner Splittert {:' (Client)

Combiner
Specirum
Analyzer =
{with 100 0B nternal Master
Ablenuation) o o

Figure 4: Example Conducted Setup where UUT is a Client and Radar Test Waveforms are injected
into the Client

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 14 of 88
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5. Test Case Results

5.3. DFS Detection Thresholds

Ambient condition

Temperature Relative humidity Pressure
23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

Client with injection at the Master.
For a detection threshold level of -64dBm, the required signal strength at EUT antenna location is
-64dBm, the tested level is lower than required level hence it provides margin to the limit.

Frequency of Calibration
Bandwidth Central Frequency
5300MHz
20MHz
5500MHz
5270MHz
40MHz
5550MHz
5290MHz
80MHz
5610MHz
TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 15 of 88
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Calibration Result

slave

5270MHz

5290MHz

Feef -10.00 dBm

REF

TrigOetey 2100 ms Avg Type:LogPur

> Trig: Vides

Sweep 100.0 ms (1001 pts)

Agere St am Anabyer - bt 4

Center Freq 5

Feef -30,00 dBm

REF

Trig Detay: Z100mm vy Tree: Log-Pur

VEW 1.0 MMz Sweep 100.0 ms (1001 pis)

5300MHz

5500MHz

Carver Fr

Feef -10.00 dBm

REF

TrigOetey 2100 ms Avg Type:LogPur

> Trig: Vides

Sweep 100.0 ms (1001 pts)

Feef -30,00 dBm

REF

Trig Detey: 100 e vy Trpe: Log-Pur
> Trig: Videe.
Basten

VEW 1.0 MMz Sweep 100.0 ms (1001 pis)

5550MHz

5610MHz

Carver Fr

Feef -10.00 dBm

!

REF

Trgbuir S00m Avg Trpe:Lophr
v Vides.

Span 0 Hz
Sweep 100.0 ms (1001 pts)

Feef -30,00 dBm

REF

Trig Detay: Z100mm vy Tree: Log-Pur

VEW 1.0 MMz

Bp
Sweep 100.0 ms {1001 pts)

TA Technology (Shanghai) Co., Ltd.
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master

5270MHz

[T R ——

Feef -10.00 dBm

Trig etey: 2100 ms  Avg Type: Log-Pur

> Trig: Vides

Sweep 100.0 ms (1001 pts)

00000 GHz

FHO: |amt -
B GuinSigh

Center Freq 5

Feef -30,00 dBm

VEW 1.0 MMz

Span 0 Hz
Sweep 40,00 ms {1001 pts)

Agiere Mctron Anabyrer bt

000000 GHz

THO: | o
B Gainsigh

Canter Freq 5

Feef -10.00 dBm

Trig etey: 2100 ms  Avg Type: Log-Pur

> Trig: Vides

Sweep 40.00 ms (1001 pis)

00000 GHz

FHO: |amt -
B GuinSigh

Center Freq 5

Feef -30,00 dBm

VEW 1.0 MMz

Span 0 Hz
Sweep 40,00 ms {1001 pts)

Trig etey: 2100 ms  Avg Type: Log-Pur

> Trig: Vides

Span 0 Hz |
Sweep 15,00 5 (1001 pts)

00000 GHz

FHO: |amt -
B GuinSigh

Center Freq 5.2

Feef -30,00 dBm

VEW 1.0 MMz

THO: | o
B Gainsigh

Feef -10.00 dBm

Trig etey: 2100 ms  Avg Type: Log-Pur

> Trig: Vides

Baten 0 48

‘Span 0 Hz
Sweep 100.0 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-007R

Page 17 of 88
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

RF Test Report

Report No.

: R2101A0024-R4

5290MHz

Radar 1

Agiere Mctron Anabyrer bt

Trig etey: 2100 ms  Avg Type: Log-Pur
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Feef -10.00 dBm

0000000 GHz

PO |

Center Freq 5

Sl

Feef -30,00 dBm

Center 5.
Res BW 3.0 MHz
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Radar 2

Trig Detey: 100 e vy Trpe: Log-Pur

Sweep 40,00 ms {1001 pts)

Epan 0 Hz

Trig etey: 2100 ms  Avg Type: Log-Pur
> Trig: Vides

Feef -10.00 dBm

00000 GHz

PO |

Center Freq 5

Sl

Feef -30,00 dBm

VEW 1.0 MMz

Sweep 40,00 ms {1001 pts)

Epan 0 Hz

Trig etey: 2100 ms  Avg Type: Log-Pur
> Trig: Vides

00000 GHz

PO |

Center Freq 5

Sl

Feef -30,00 dBm

VEW 1.0 MMz

Sweep 40,00 ms {1001 pts)

Trig etey: 2100 ms  Avg Type: Log-Pur
> Trig: Vides

Sweep 100.0 ms (1001 pts)
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5300MHz

Radar 1
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00000000 GHz
dHz VEW 3.0 MHz

Center Freq 5 300000000 GHz Trig Dalay 2300 me Avg TypeLog-Pur
e o Trig- Vides

lr.u.n....- Ahsien: 0 40

Ref -30.00 gBm

Center Freq|
5300000000 GHz|

[
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Stop Freq
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5500MHz

e —
Canter Freq 5.500000000 GHz
¥

WD bt e
B Gainsigh

Feef -10.00 dBm

Radar 1

Trig etey: 2100 ms  Avg Type: Log-Pur

> Trig: Vides

Center Freq 5.500000000 GHz
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Center 5.

Res BW 3.0 MHz VEW 1.0 MMz

Radar 2

Trig Detey: 100 e vy Trpe: Log-Pur

Sweep
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e —
Canter Freq 5.500000000 GHz
¥

WD bt e
B Gainsigh

Feef -10.00 dBm
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> Trig: Vides

Center Freq 5.500000000 GHz
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Feef -30,00 dBm
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Sweep
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Agiere Mctron Anabyrer bt

Canter Freq 5.500000000 GHz
¥
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> Trig: Vides
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5.4. U-NIl Detection Bandwidth

Ambient condition

Temperature Relative humidity Pressure
23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

1 Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0 — 4 in
Table 5 at the center frequency of the EUT Operating Channel at the specified DFS Detection
Threshold level found in Table 3.

2 Set the EUT up as a standalone device (no associated Client or Master, as appropriate) and no
traffic. Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is
user configurable during this test.

3 Generate a single radar Burst, and note the response of the UUT. Repeat for a minimum of 10 trials.
The EUT must detect the Radar Waveform within the DFS band using the specified U-NII Detection
Bandwidth criterion shown in Table 4. In cases where the channel bandwidth may exceed past the
DFS band edge on specific channelsselect a channel that has the entire emission bandwidth within the
DFS band. If this is not possible, test the detection BW to the DFS band edge.

4 Starting at the center frequency of the EUT operating Channel, increase the radar frequency in 5
MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 4. Repeat this measurement in 1MHz steps at frequencies 5
MHz below where the detection rate begins to fall. Record the highest frequency (denote as FH) at
which detection is greater than or equal to the U-NIlI Detection Bandwidth criterion. Recording the
detection rate at frequencies above FH is not required to demonstrate compliance.

5 Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 5
MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 4. Repeat this measurement in 1MHz steps at frequencies 5
MHz above where the detection rate begins to fall. Record the lowest frequency (denote as FL) at
which detection is greater than or equal to the U-NIl Detection Bandwidth criterion. Recording the
detection rate at frequencies below FL is not required to demonstrate compliance.

6 The U-NII Detection Bandwidth is calculated as follows: U-NIl Detection Bandwidth = FH — FL

7 The U-NII Detection Bandwidth must meet the U-NII Detection Bandwidth criterion specified in Table
4. Otherwise, the EUT does not comply with DFS requirements. This is essential to ensure that the
EUT is capable of detecting Radar Waveforms across the same frequency spectrum that contains the
significant energy from the system. In the case that the U-NII Detection Bandwidth is greater than or
equal to the 99 percent power bandwidth for the measured FH and FL, the test can be truncated and
the U-NII Detection Bandwidth can be reported as the measured FH and FL.
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Limits

Rule FCC KDB 905462 7.8.1

Minimum 100% of the U-NIl 99% transmission power bandwidth. During the U-NII Detection
Bandwidth detection test, radar type 0 should be used. For each frequency step the minimum
percentage of detection is 90 percent. Measurements are performed with no data traffic.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is

with the coverage factor k = 2, U=0.44 dB.
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Report No.: R2101A0024-R4

Y=Detected; N=Non-detected

Bandwidth Frequency Central Frequency: 5270 MHz

(MHz) 1123 |4 |5|6|7|8]| 9|1/ Rate

5290 NI N|N|[N|N|N|NJ|N|N]J|N 0%
5289(FH) | Y | Y | Y | Y | Y | Y | Y | Y | Y |Y | 100%
5288 Y| Y| Y| Y| Y|Y|Y|Y|Y]|Y 100%
5287 Y| Y| Y| Y| Y| Y|Y|Y|Y]|Y]| 100%
5286 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5285 Y| Y| Y| Y| Y|Y|Y|Y|Y]|Y 100%
5280 Y| Y| Y| Y| Y| Y|Y|Y|Y]|Y]| 100%
5275 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
40 MHz 5270 Y| Y| Y| Y| Y|Y|Y|Y|Y]|Y 100%
5265 Y| Y| Y| Y| Y| Y|Y|Y|Y]|Y]| 100%
5260 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5255 Y| Y| Y| Y| Y|Y|Y|Y|Y]|Y 100%
5254 Y| Y| Y| Y| Y| Y|Y|Y|Y]|Y]| 100%
5253 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5252 Y| Y| Y| Y| Y|Y|Y|Y|Y]|Y 100%
5251(FL) | Y | Y | Y | Y | Y | Y | Y | Y | Y | Y | 100%

5250 NI N|N|N|N|N|NJ|N|N]J|N 0%

Detectlgg;grédémdth> FH-FL=38>37 642
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Report No.: R2101A0024-R4

Bandwidth Frequency Central Frequency: 5290 MHz

(MHz) 112 |3 |4 |5 |6 |7|8|9 |1/ Rate

5330 NI N|N|N|N|N|N|N|N]J|N 0%

5329 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

8328CFH) | Y | Y | Y | Y | Y | Y | Y | Y |[Y | Y | 100%

5327 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5326 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y | 100%

5325 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5320 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5315 Y| Y| Y| Y| Y| Y|Y]|Y|Y|Y]| 100%

5310 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5305 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5300 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y | 100%

5295 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

80 MHz 5290 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5285 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

5280 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5275 Y| Y| Y| Y| Y| Y|Y|Y]|Y|Y]| 100%

5270 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

5265 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5260 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5255 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

5254 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5253 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

8252 (FL) | Y | Y | Y | Y | Y | Y | Y | Y | Y | Y | 100%

5251 Y| Y| Y| Y| Y| Y|Y|Y|Y]|Y]| 100%

5250 NI N|N|N|N|N|N|N|N]J|N 0%

Detection Bandwidth>
99%O0CB FH-FL=78>77.129
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Report No.: R2101A0024-R4

Bandwidth Frequency Central Frequency: 5300 MHz
(MHz) 1123 |4 |56 |7 |8]| 9|1/ Rate
5290 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
201 (FL | Y | Y | Y | Y | Y| Y | Y | Y |Y|Y | 100%
5292 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5293 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5294 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y | 100%
5295 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
20 MHz 5300 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5305 Y| Y| Y| Y| Y| Y|Y]|Y|Y|Y]| 100%
5306 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5307 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5308 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y | 100%
5309CFH) | Y | Y | Y | Y | Y | Y | Y | Y | Y |Y | 100%
5310 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
Detection Bandwidth>
99%0CB FH-FL=20>18.88
Bandwidth Frequency Central Frequency: 5500 MHz
(MHz) 112 (3|4 |5 |6 |7|8| 9|1/ Rat
8810CFH) | ¥ | Y | Y | Y | Y | Y | Y | Y |Y|Y 100%
5509 Y| Y| Y |Y|Y|Y|Y|Y|Y|Y 100%
5508 Y| Y| Y| Y| Y |Y|Y|Y]|Y]|Y 100%
5507 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y 100%
5506 Y| Y| Y |Y|Y|Y|Y|Y|Y|Y 100%
5505 Y| Y| Y| Y| Y |Y|Y|Y]|Y]|Y 100%
20 MHz 5500 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y 100%
5495 Y| Y| Y |Y|Y|Y|Y|Y|Y|Y 100%
5494 Y| Y| Y| Y| Y |Y|Y|Y]|Y]|Y 100%
5493 Y| Y| Y| Y|Y|Y|Y|Y|Y|Y 100%
5492 Y| Y| Y |Y|Y|Y|Y|Y|Y|Y 100%
5491 Y| Y| Y| Y| Y |Y|Y|Y]|Y]|Y 100%
490 CFL) | ¥Y | Y | Y | Y | Y| Y | Y | Y |Y|Y 100%

Detection Bandwidth>
99%0CB

FH-FL=20>18.892
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Bandwidth Frequency Central Frequency: 5550 MHz

(MHz) 112 [3|4|5|6/|7]|8]|9]10] Rate

5570 N | N|N|N|N|N|NJ|NJ|N|N 0%
5569(FH) Y| Y| Y[ Y| Y | Y |Y|Y]|Y]|Y | 100%
5568 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5567 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5566 Y| Y| Y[ Y| Y | Y |Y|Y]|Y]|Y | 100%
5565 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5560 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5555 Y| Y| Y[ Y| Y | Y| Y|Y]|Y]|Y | 100%
40 MHz 5550 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5545 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5540 Y| Y| Y[ Y| Y | Y |Y|Y]|Y]|Y | 100%
5535 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5534 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5533 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5532 Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%
5531(FL) Y| Y| Y[ Y| Y| Y |Y|Y]|Y]|Y | 100%

5530 N | N|N|N|N|N|N|NJ|N|N 0%

Detection Bandwidth>
99%O0CE FH-FL=38>37.686
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Bandwidth Frequency Central Frequency: 5610 MHz

(MHz) 112 |3 |4 |5 |6 |7|8|9 |1/ Rate

5650 NI N|N|N|N|N|N|N|N]J|N 0%

649(FH) | ¥ | Y | Y | Y | Y | Y | Y | Y | Y | Y | 100%

5648 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5647 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5646 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y | 100%

5645 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5640 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5635 Y| Y| Y| Y| Y| Y|Y]|Y|Y|Y]| 100%

5630 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5625 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5620 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y | 100%

5615 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

80 MHz 5610 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%
5605 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

5600 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5595 Y| Y| Y| Y| Y| Y|Y|Y]|Y|Y]| 100%

5590 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

5585 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5580 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5575 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

5574 Y| Y| Y| Y| Y| Y |Y|Y|Y]|Y]| 100%

5573 Y| Y| Y| Y| Y| Y |Y|Y]|Y|Y]| 100%

5572 Y| Y| Y| Y| Y| Y|Y|Y|Y|Y| 100%

5571(FL) | Y | Y | Y | Y | Y | Y | Y | Y | Y | Y | 100%

5570 NI N|N|N|N|N|N|N|N]J|N 0%

Detection Bandwidth>
99%O0CB FH-FL=78>77.093
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5.5. Channel Availability Check Time

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement
Initial Channel Availability Check Time

The U-NII devices will be powered on and be instructed to operate on the appropriate U-NIlI Channel
that must incorporate DFS functions. At the same time the EUT is powered on, the spectrum analyzer
will be set to zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the
radar with a 2.5 minute sweep time.

The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

Confirm that the EUT initiates transmission on the channel
Radar Burst at the Beginning of the Channel Availability Check Time

The steps below define the procedure to verify successful radar detection on the test Channel during a
period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

The Radar Waveform generator and EUT are connected using the applicable test setup described in
the sections on configuration for Conducted Tests or Radiated Tests and the power of the EUT is
switched off.

The EUT is powered on at Ty- T4 denotes the instant when the EUT has completed its power-up
sequence (Tpower up)- The Channel Availability Check Time commences on Chr at instant T4 and will
end no sooner than T + Teh_avail_check-

A single Burst of one of the Short Pulse Radar Types 0-4 will commence within a 6 second window
starting at T1. An additional 1 dB is added to the radar test signal to ensure it is at or above the DFS
Detection Threshold, accounting for equipment variations/errors.

Visual indication or measured results on the EUT of successful detection of the radar Burst will be
recorded and reported. Observation of Chr for EUT emissions will continue for 2.5 minutes after the
radar Burst has been generated.

Verify that during the 2.5 minute measurement window no EUT transmissions occurred on Chr. The
Channel Availability Check results will be recorded.
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Figure: Example of timing for radar testing at the beginning of the Channel Availability Check Time
Radar Burst at the End of the Channel Availability Check Time

The steps below define the procedure to verify successful radar detection on the test Channel during a
period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1dB occurs at the end of the
Channel Availability Check Time.

1. The Radar Waveform generator and EUT are connected using the applicable test setup described in
the sections for Conducted Tests or Radiated Tests and the power of the EUT is switched off.

2. The EUT is powered on at Ty - T4 denotes the instant when the EUT has completed its power-up
sequence (Tpower up)- The Channel Availability Check Time commences on Chr at instant T4 and will
end no sooner than T + Tch_avail_check-

3. A single Burst of one of the Short Pulse Radar Types 0-4 will commence within a 6 second window
starting at T4 + 54 seconds. An additional 1 dB is added to the radar test signal to ensure it is at or
above the DFS Detection Threshold, accounting for equipment variations/errors.

4. Visual indication or measured results on the EUT of successful detection of the radar Burst will be
recorded and reported. Observation of Chr for EUT emissions will continue for 2.5 minutes after the
radar Burst has been generated.

5. Verify that during the 2.5 minute measurement window no EUT transmissions occurred on Chr. The
Channel Availability Check results will be recorded.

Figure : Example of timing for radar testing towards the end of the Channel Availability Check Time
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~_/ RF Test Report

Limits

Initial Channel Availability Check Time 60s

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 34 of 88
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



&

RF Test Report

Report No.: R2101A0024-R4

Test Results:
Initial Channel Availability Check Time
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5.6. Channel Move Time, Channel Closing Transmission Time and Non-Occupancy
Period

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

These tests define how the following DFS parameters are verified during In-Service Monitoring;
- Channel Closing Transmission Time

- Channel Move Time

- Non-Occupancy Period

The steps below define the procedure to determine the above mentioned parameters when a radar
Burst with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel
of the U-NII device (In- Service Monitoring).

1. One frequency will be chosen from the Operating Channels of the EUT within the 5250-5350 MHz or
5470-5725 MHz bands. For 802.11 devices, the test frequency must contain control signals. This can
be verified by disabling channel loading and monitoring the spectrum analyzer. If no control signals are
detected, another frequency must be selected within the emission bandwidth where control signals are
detected.

2. In case the EUT is a U-NIl device operating as a Client Device (with or without DFS), a U-NII device
operating as a Master Device will be used to allow the EUT (Client device) to Associate with the Master
Device. In case the EUT is a Master Device, a U-NII device operating as a Client Device will be used
and it is assumed that the Client will Associate with the EUT (Master). In both cases for conducted
tests, the Radar Waveform generator will be connected to the Master Device. For radiated tests, the
emissions of the Radar Waveform generator will be directed towards the Master Device. If the Master
Device has antenna gain, the main beam of the antenna will be directed toward the radar emitter.
Vertical polarization is used for testing.

3. Stream the channel loading test file from the Master Device to the Client Device on the test Channel
for the entire period of the test.

4. At time T, the Radar Waveform generator sends a Burst of pulses for one of the Radar Type 0 in
Table 5 at levels defined in Table 3, on the Operating Channel. An additional 1 dB is added to the radar
test signal to ensure it is at or above the DFS Detection Threshold, accounting for equipment
variations/errors.

5. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel for
duration greater than 10 seconds. Measure and record the transmissions from the EUT during the
observation time (Channel Move Time). Measure and record the Channel Move Time and Channel
Closing Transmission Time if radar detection occurs. Figure 17 illustrates Channel Closing
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Transmission Time.

6. When operating as a Master Device, monitor the EUT for more than 30 minutes following instant T,
to verify that the EUT does not resume any transmissions on this Channel. Perform this test once and
record the measurement result.

7. In case the EUT is a U-NII device operating as a Client Device with In-Service Monitoring, perform
steps 1 to 6.

T, T )

7

1 T
{ L
1/
UUT transmissions !
(L s

/7

Injected Radar burst p
—— —

Tc]\annclimovcilimc Tnon-occupancy

< » i >

Figure 17: Example of Channel Closing Transmission Time & Channel Closing Time

Limits
Channel Move Time <10s
Channel Closing Transmission Time <200ms + 60ms (over remaining 10s period)
Non-Occupancy Period =30min

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2:The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning
of the Channel Move Time plus any additional intermittent control signals required to facilitateaChannel
move (an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate
duration of control signals will not count quiet periods in between transmissions.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=2.69 dB.
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Test Results:

slave
Channel Move Time

Central Frequency: 5270 MHz

[Car 5 270000000 Avg Typa: Log-Pur
Center Freg 5.270000000 o T, ® Type: Log:
I Conlecd o Amer: 10 48

Ref 0.00 dBm

Center Freq
§270000000 GHz,

Center 5270000000 GHz Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 15.00 5 (1001 pts)

Central Frequency: 5290 MHz

Contor Freq 5.260000000 GHz Arvg Type: Log-Pr
S feet mee Trig:Fres Run
1F G gL e Amen: 10 48

Ref 0,00 dBm

Center 5290000000 GHz Span I Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 15,00 5 (1001 pts)

Central Frequency: 5300 MHz

b el S
Center Freg 5.300000000 o T, ® Type: Log:
Wiisiniow  Atten: 10 4B

Ref 0.00 dBm

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 15.00 5 (1001 pts)

Central Frequency: 5500 MHz

Center Frog 5.500000000 GHz v Trpa: Log-Pwr
e e Trig: Fres Run
1F G gL e Amen: 10 48

Ref 0,00 dBm

Center 5.500000000 GHz Span I Hz
Res BW 3.0 MHz VBW 3.0 MHz e 15.00 s (1001 pts)

Central Frequency: 5550 MHz

g Typa: Log-Pur
et mee T Fras Run
Wiisiniow  Atten: 10 4B

Ref 0.00 dBm

Center Freq
GHz|

Center 5.550000000 GHz Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 15.00 5 (1001 pts)

Central Frequency: 5610 MHz

Ao Spwcteiim Analy s - Soerpt S

Centor Froq 5.610000000 GHz Fow T toa b
PG Fas ~e 10 Fres Run
IF G ain L o Astan: 10 48

Ref 0,00 dBm

Center 5610000000 GHz
Res BW 2.0 MHz VEW 3.0 MHz Sweep 15,00 5 (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-007R Page 40 of 88

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(#

_/ RF Test Report Report No.: R2101A0024-R4

Channel Closing Transmission Time
Central Frequency: 5270 MHz ‘ Central Frequency: 5290 MHz

In Service Monitor In Service Monitor

1 1
@ @
s 2 »
-1 -1
i g
= =
5 . | 3
5 5
4 [ 4

: ™

D000 AB0OOD 15060 200000 100800 4MOCOD 50000 AONO0 THONO G000 M00M8 1R00GCH 1180003 1200000 1150800 1409000 200000 100003 OOMOD 100006 250006 1006CY 400000 LSO ASOON TOCOM D050 § 000N 1000000 1100000 CLEOBER 1236003 14 00N

Time () Time (8)

T e Il Tt e bt

T0 . -00300 5 Mackw rjection Stu] Time Per Bin 14 985015 Charnel Move Time: 08991000 S T0:-0.0300 S Masdu brjecion Sut] Tirne Por Bin 14 985015 Channed Move Time: 0 8091008 S

[ Iryeesen Sice| o ryecnen Stee |
.{; g?ﬂg E ,m,,mu T2-T3 Bins Over Threshold Charnel Close Time: 01048951 S T1-00000 5

T2 01048 5 [0 vervall T2-T3 Bins Over Threshoid Chaimel Close Tite: 04188801 &
1308092 § ariswe Trwl =B Bins Close

Central Frequency: 5300 MHz Central Frequency: 5500 MHz

In Service Monitor

T3 05907 5 (Cevebonfoel =7 Bifs

In Service Monitor

E = E =
b=t =
= =
5 5
[ ™ E o
i, :
£ £ & -
e -
Go Nfoood 4food Sowen ASOON o008 MDOOOD BOGOD 1hSGODN 1100990 1EOGSE TL0000H 14 HOOOD "Foooon s aooons voooee 2omose 30000s o0
Time (&) Time (8}
Tt Inche ke Tirn Indew by
T0 . -0.0300 5 Mads inmciicn St} Timi: Per Ban 14 985015 Charnel Meve Time: 0 8391808 S T0:-0.0300 S Masdu brjecion Sut] Tirne: Pes Bin 14 985015 Channed Move Time: 0 8891304 S
'{; gﬁ'ﬂg E m"'m‘ ! T2-T3 Bins Over Threshold Charnel Close Time: 0.1198801 5 '{; g“’ggg E m;,_'_m““'”' T2-T3 Bins Over Threshoid Channed Close Time: 0.1348651 5
T3I0B302 § [weraidoe tey) =B Bifs T3 08891 § [wrebon Trel =9 Bifis

Central Frequency: 5550 MHz Central Frequency: 5610 MHz

In Service Monitor

In Service Monitor

T ® E

@ [+

g g

g g

8 8

= o =

¥ s :
o o

CrSGo0 Gbost N00ME L0000 0GOS 400050 ADOGH 00900 ONMG0 BIGGOD 90000 1000 1100600 1160088 1. \oie Taee0s, At 10000 20W0 SNGH 40000 SM0al MM 700NS ROWMS Lty 10008 11 ke T8
Time () Time (8)

Tirn Inctew Inde: Tirn Indew by

T0: -0.0300 5 Mace incton St} Time Per Bin 14 885015 Channel Move Time: 086591308 S T0:-0.0300 S Masdu brjecion Sut] Tirne Por Bin 14 985015 Channed Move Time: 08991008 S

[Hady Irgacton Sie| = ~ = Hady irgacton St

1 0 & v T2-T3 Bins Over Threshaid Channel Close Tame: 0.1198801 5 L el T2-T3 Bins Over Threshokd Cnannel Close Time: 0.1188301 5
T2 I S et =8Bis

T3 08991 § Mhweiomtral =B BiINS

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 41 of 88
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(A&

~_/ RF Test Report

Report No.: R2101A0024-R4

master
Channel Move Time

Axglerst Smctrum heyees - Smorpt 44

Center Freq 5270000000 GHz
VN st e

Ref 0.00 dBm

Center 5.270000000 GHz

Central Frequency: 5270 MHz

p
Res BW 3.0 MHz VBW 3.0 MHz Sweep 15.00 5 (1001 pis)

Central Frequency: 5290 MHz

Center Freq 5.290000000 GHz
Trig: Free Run

P b
JFGain wer Astun: 10 48

Ref 0.00 dBm

Center 5260000000 GHz Span 0 Hz
Res 3.0 MHz VBW 3.0 MHz Sweep 15.00 5 (1001 pts)

Axglerst Smctrum heyees - Smorpt 44

Center Freq 5.300000000 GHz
et e Trhg Fres Ram

1t~
WFsiniow Amen: 33 48

Ref 0.00 dBm

Center 5.300000000 GHz

Central Frequency: 5300 MHz

p
Res BW 3.0 MHz VBW 3.0 MHz Sweep 15.00 5 (1001 pis)

Central Frequency: 5500 MHz

et Sctoiem Anadyres - St 44
Center Freq 5.500000000 GHz
o Trig: Free Run

fa
JFGain wer Astun: 10 48

Ref 0.00 dBm

Span 0 Hz
VEW 3.0 MHz Sweep 15.00 5 (1001 pts)

Axglerst Smctrum heyees - Smorpt 44

Center Freq 5550000000 GHz
; Trig Fron Rum

VN st e
WFsiniow Amen: 33 48

Ref 0.00 dBm

550000000 GHz
3.0 MHz

Central Frequency: 5550 MHz

Span
VEW 3.0 MHz Sweep 1500 5 (1001

Central Frequency: 5610 MHz

Center Freq 5.610000000 GHz
Trig: Free Run

P b
JFGain wer Astun: 10 48

Ref 0.00 dBm

Center 5610000000 GHz
Res 3.0 MHz

Span 0 Hz
VEW 3.0 MHz Sweep 15.00 5 (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-007R Page 42 of 88

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(~

sl RF Test Report
Channel Closing Transmission Time

Central Frequency: 5270 MHz Central Frequency: 5290 MHz

Report No.: R2101A0024-R4

In Service Monitor In Service Monitor

|

= i
= -
E E
@ @
= 2.
2 =
e L
= g =
£ £
o o

- -

onta 106000 00000 100ME 200000 100000 400000 SoOMER AASEO 700D LGOD) B20008 1150600 10008 11000 120000 14 00000 "Tiooun \tee0n noeuod noooee 206008 30900 AGGOOO S0GO DO 110GBD S06680 800958 100900 1146008 12EORGE 1350600 14 0008

Time {5) Time ()

Tirn Inctew Inde: Tirn Indew by
T0 . -0.0300 5 Mads inmciicn St} Timi: Per Ban 14 985015 Charnel Meve Time: 09200708 S T0:-0.0300 S Masdu brjecion Sut] Tirne Per Bin 14 985015 Channed Move Time: 0589011 5
'{; gﬁ'ﬂg E m"'m‘ MSEl 72-T3 Bins Over Threshold Charnel Close Time: 0.1498501 S '{; gm E m,,_'_m““'”' T2-T3 Bins Over Threshoid Channel Close Time: 0.1408501 S
13.08291 § Owaui=etea) =10 Bins 15 08800 5 [OwreiMomTrel = 10 Bins

Central Frequency: 5300 MHz Central Frequency: 5500 MHz

In Service Monitor

In Service Monitor

™
¥ | §
@ @ =
b=t =
= =
5 5
[ L
i, :
- S w

" ™

oooon aceces -vteton doosee 150000 Dt loome AMGR LGN ADNOD TSSO ASOOOD 800990 1GBODND 1 EOONR 11 . "iooun \eccs noeund vuooee 206006 09000 AUGOOO SGGOON DO 10009 A0%S0 400058 1009008 1160

Time () Time (3}

Tt Inche ke Tirn Indew by
T0 0300 5 Mads inciicn St} Timi: Per Ban 14 985015 Charnel Meve Time: 08991009 S T0:-0.0300 S Masdu brjecion Sut] Tirne Per Bin 14 985015 Channed Move Time: 0 8991004 S
'{; gﬁ'ﬂg E m"'m‘ ! T2-T3 Bins Over Threshold Charnel Close Time: 0.1048951 5 '{; gm E m,,_'_m““'”' T2-T3 Bins Over Threshoid Channed Close Time: 0.1348651 5
T3 0BEH § I los) =T Bits T3 0H99] § [OwrebonTrel =9 Bifis

Central Frequency: 5550 MHz Central Frequency: 5610 MHz

In Service Monitor In Service Monitor

- <
E E w
@ @
g g
T T
2 2
[ [
i Z
o o
Crfoo00 Gpoost NGNS D00300 A0GOMD 400000 AO000 ANON 70GN00 AGGOD 9060 1036000 11 6GROR T1EOGSE 110K 14 00060 oooot 110000 0ot 10008 206080 200000 400000 AS0600 AEOO 10000 00GS0 A0 1000 1100090 1200808 110800 14 50060
Time () Time (8)
Tirn Inctew Inde: Tirse Indes by
T0 00300 5 Mo rcion Sim Time Per Bin 14 985015 Charnel Move Time: 10789211 § 00,0300 5 M ecion S Time Por Bin 14965015 Channel Move Time: 0889011 §
B S et T2-T3 Bins Over Threshokd Charnel Close Time: 0.1706202 S 10000 8 Fomerveea | T2-T3Bins Over Threshokt Channed Close Time: 01348651 5
T3.10789 § Owrauimetoa) = 12Bins T3 08890 5 [wrebon Trel =9 Bifis

TA Technology (Shanghai) Co., Ltd. TA-MB-04-007R Page 43 of 88
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(A&

~_/ RF Test Report

Report No.: R2101A0024-R4
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5.7. Statistical Performance Check

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

The steps below define the procedure to determine the minimum percentage of successful detection
requirements found in Tables 5-7 when a radar burst with a level equal to the DFS Detection Threshold
+ 1dB is generated on the Operating Channel of the U-NII device (In- Service Monitoring).

1. One frequency will be chosen from the Operating Channels of the UUT within the 5250-5350 MHz or
5470-5725 MHz bands.

2. In case the UUT is a U-NII device operating as a Client Device (with or without Radar Detection), a
U-NII device operating as a Master Device will be used to allow the UUT (Client device) to Associate
with the Master Device. In case the UUT is a Master Device, a U-NII device operating as a Client
Device will be used and it is assumed that the Client will Associate with the UUT(Master). In both
cases for conducted tests, the Radar Waveform generator will be connected to the Master Device. For
radiated tests, the emissions of the Radar Waveform generator will be directed towards the Master
Device. If the Master Device has antenna gain, the main beam of the antenna will be directed toward
the radar emitter. Vertical polarization is used for testing.

3. Stream the channel loading test file from the Master Device to the Client Device on the test Channel
for the entire period of the test.

4. At time TO the Radar Waveform generator sends the individual waveform for each of the Radar
Types 1- 6 in Tables 5-7, at levels defined in Table 3, on the Operating Channel. An additional 1 dB is
added to the radar test signal to ensure it is at or above the DFS Detection Threshold, accounting for
equipment variations/errors.

5. Observe the transmissions of the UUT at the end of the Burst on the Operating Channel for duration
greater than 10 seconds for Radar Type 0 to ensure detection occurs.

6. Observe the transmissions of the UUT at the end of the Burst on the Operating Channel for duration
greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

7. In case the UUT is a U-NII device operating as a Client Device with In-Service Monitoring, perform
steps 1 to 6.
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Limits
Radar Type Minimum Percentage of Minimum Number
Successful Detection of Trials
1 60% 30
2 60% 30
3 60% 30
4 60% 30
Aggregate 80% 120
(Radar Types 1-4)
5 80% 30
6 70% 30

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=2.69 dB.
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Test Results:

Y=Detected; N=Non-detected

Oper(T\;i:i)Freq Radar Type Test Result Limit

1 100% 60%

2 100% 60%

3 100% 60%

5270 4 100% 60%

Aggr

(RadagrgT?/f)Zts: -4) 100% 80%

5 100% 80%

6 100% 70%

100% 60%

2 100% 60%

3 100% 60%

15290 - r4 - 100% 60%

(Rad:rgT?/[g;:s 1-4) 100% 80%

5 100% 80%

6 100% 70%

1 100% 60%

2 100% 60%

3 100% 60%

15300 4 100% 60%
Aggregat

(Rad:rgT§§:se1 -4) 100% 80%

5 100% 80%

6 100% 70%

1 100% 60%

2 100% 60%

3 100% 60%

15500 4 100% 60%
Aggregat

(Rad:rgT§§:se1 -4) 100% 80%

5 100% 80%

6 100% 70%

5550 1 100% 60%

2 100% 60%
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3 100% 60%
4 100% 60%
A t
ggregaie 100% 80%
(Radar Types 1-4)
5 100% 80%
6 100% 70%
1 100% 60%
2 100% 60%
3 100% 60%
|Z|561 0 4 90% 60%
Aggregate
100% 80%
(Radar Types 1-4) ° °
5 100% 80%
6 100% 70%
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% RF Test Report

Report No.: R2101A0024-R4

5270MHZ, Radar 1

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 1 1.0 938.0 57 53466.0 Y
1 1 1.0 698.0 76 53048.0 Y
2 1 1.0 618.0 86 53148.0 Y
3 1 1.0 538.0 99 53262.0 Y
4 1 1.0 878.0 61 53558.0 Y
5 1 1.0 3066.0 18 55188.0 Y
6 1 1.0 638.0 83 52954.0 Y
7 1 1.0 918.0 58 53244.0 Y
8 1 1.0 838.0 63 52794.0 Y
9 1 1.0 858.0 62 53196.0 Y
10 1 1.0 798.0 67 53466.0 Y
11 1 1.0 718.0 74 53132.0 Y
12 1 1.0 578.0 92 53176.0 Y
13 1 1.0 598.0 89 53222.0 Y
14 1 1.0 558.0 95 53010.0 Y
15 1 1.0 2536.0 21 53256.0 Y
16 1 1.0 966.0 55 53130.0 Y
17 1 1.0 827.0 64 52928.0 Y
18 1 1.0 2501.0 22 55022.0 Y
19 1 1.0 2595.0 21 54495.0 Y
20 1 1.0 1114.0 48 53472.0 Y
21 1 1.0 1302.0 41 53382.0 Y
22 1 1.0 3045.0 18 54810.0 Y
23 1 1.0 1624.0 33 53592.0 Y
24 1 1.0 2878.0 19 54682.0 Y
25 1 1.0 1027.0 52 53404.0 Y
26 1 1.0 2485.0 22 54670.0 Y
27 1 1.0 1600.0 33 52800.0 Y
28 1 1.0 1172.0 46 53912.0 Y
29 1 1.0 1177.0 45 52965.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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% RF Test Report

Report No.: R2101A0024-R4

5270MHZ, Radar 2

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 2 3.2 179.0 26 4654.0 Y
1 2 1.1 207.0 23 4761.0 Y
2 2 2.1 230.0 24 5520.0 Y
3 2 4.8 200.0 29 5800.0 Y
4 2 3.9 214.0 28 5992.0 Y
5 2 29 222.0 26 5772.0 Y
6 2 3.2 204.0 26 5304.0 Y
7 2 2.5 192.0 25 4800.0 Y
8 2 3.1 164.0 26 4264.0 Y
9 2 1.2 156.0 23 3588.0 Y
10 2 3.9 210.0 27 5670.0 Y
11 2 4.6 201.0 29 5829.0 Y
12 2 3.2 162.0 26 4212.0 Y
13 2 2.2 197.0 25 4925.0 Y
14 2 4.5 163.0 29 4727.0 Y
15 2 3.0 203.0 26 5278.0 Y
16 2 5.0 168.0 29 4872.0 Y
17 2 2.4 217.0 25 5425.0 Y
18 2 29 191.0 26 4966.0 Y
19 2 2.3 166.0 25 4150.0 Y
20 2 3.7 150.0 27 4050.0 Y
21 2 2.2 176.0 25 4400.0 Y
22 2 4.9 195.0 29 5655 Y
23 2 29 202.0 26 5252.0 Y
24 2 25 178.0 25 4450.0 Y
25 2 1.1 206.0 23 4738.0 Y
26 2 3.8 155.0 27 4185.0 Y
27 2 4.7 157.0 29 4553.0 Y
28 2 2.4 224.0 25 5600.0 Y
29 2 4.2 159.0 28 4452.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2101A0024-R4

5270MHZ, Radar 3

. Radar Pulse Number | Waveform .
Trial Id . PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)
0 3 8.2 355.0 17 6035.0 Y
1 3 6.1 487.0 16 7792.0 Y
2 3 7.1 344.0 16 5504.0 Y
3 3 9.8 288.0 18 5184.0 Y
4 3 8.9 230.0 18 4140.0 Y
5 3 7.9 432.0 17 7344.0 Y
6 3 8.2 207.0 17 3519.0 Y
7 3 7.5 443.0 17 7531.0 Y
8 3 8.1 439.0 17 7463.0 Y
9 3 6.2 223.0 16 3568.0 Y
10 3 8.9 208.0 18 3744.0 Y
11 3 9.6 463.0 18 8334.0 Y
12 3 8.2 441.0 17 7497.0 Y
13 3 7.2 323.0 16 5168.0 Y
14 3 9.5 297.0 18 5346.0 Y
15 3 8.0 412.0 17 7004.0 Y
16 3 10.0 324.0 18 5832.0 Y
17 3 7.4 271.0 17 4607.0 Y
18 3 7.9 349.0 17 5933.0 Y
19 3 7.3 409.0 16 6544.0 Y
20 3 8.7 373.0 18 6714.0 Y
21 3 7.2 254.0 16 4064.0 Y
22 3 9.9 274.0 18 4932.0 Y
23 3 7.9 278.0 17 4726.0 Y
24 3 7.5 317.0 17 5389.0 Y
25 3 6.1 260.0 16 4160.0 Y
26 3 8.8 211.0 18 3798.0 Y
27 3 9.7 272.0 18 4896.0 Y
28 3 7.4 264.0 17 4488.0 Y
29 3 9.2 284.0 18 5112.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5270MHZ, Radar 4
: Radar Pulse Number Waveform :
Trial Id Type Width(us) PRI (us) | of Lol () conclusion
Pulses
0 4 16.0 355.0 14 4970.0 Y
1 4 11.3 487.0 12 5844.0 Y
2 4 13.5 344.0 13 4472.0 Y
3 4 19.4 288.0 16 4608.0 Y
4 4 17.5 230.0 15 3450.0 Y
5 4 15.3 432.0 14 6048.0 Y
6 4 15.9 207.0 14 2898.0 Y
7 4 14.3 443.0 13 5759.0 Y
8 4 15.8 439.0 14 6146.0 Y
9 4 11.5 223.0 12 2676.0 Y
10 4 17.4 208.0 15 3120.0 Y
11 4 19.0 463.0 16 7408.0 Y
12 4 16.0 441.0 14 6174.0 Y
13 4 13.8 323.0 13 4199.0 Y
14 4 18.9 297.0 16 4752.0 Y
15 4 15.5 412.0 14 5768.0 Y
16 4 19.9 324.0 16 5184.0 Y
17 4 141 271.0 13 3523.0 Y
18 4 15.2 349.0 14 4886.0 Y
19 4 13.8 409.0 13 5317.0 Y
20 4 17.1 373.0 15 5595.0 Y
21 4 13.8 254.0 13 3302.0 Y
22 4 19.8 274.0 16 4384.0 Y
23 4 15.3 278.0 14 3892.0 Y
24 4 14.5 317.0 13 4121.0 Y
25 4 11.3 260.0 12 3120.0 Y
26 4 17.3 211.0 15 3165.0 Y
27 4 19.2 272.0 16 4352.0 Y
28 4 14.2 264.0 13 3432.0 Y
29 4 18.2 284.0 15 4260.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4

5270MHZ, Radar 5

Trial Id Radar Number | Chip Width | Burst Waveform I?reer:j;ncy conclusion

Type of Pulses (MHz) Period (s) | Length (us)
(MHZ)

0 5 15 13 0.8000000 12.0 5.2700 Y
1 5 8 19 1.5000000 12.0 5.2700 Y
2 5 11 11 1.0909091 12.0 5.2700 Y
3 5 20 12 0.6000000 12.0 5.2700 Y
4 5 17 6 0.7058824 12.0 5.2700 Y
5 5 14 15 0.8571429 12.0 5.2700 Y
6 5 15 16 0.8000000 12.0 5.2700 Y
7 5 12 17 1.0000000 12.0 5.2700 Y
8 5 14 19 0.8571429 12.0 5.2700 Y
9 5 8 12 1.5000000 12.0 5.2700 Y
10 5 17 7 0.7058824 12.0 5.2564 Y
11 5 19 11 0.6315789 12.0 5.2576 Y
12 5 15 14 0.8000000 12.0 5.2552 Y
13 5 12 16 1.0000000 12.0 5.2540 Y
14 5 19 9 0.6315789 12.0 5.2572 Y
15 5 14 16 0.8571429 12.0 5.2548 Y
16 5 20 13 0.6000000 12.0 5.2580 Y
17 5 12 7 1.0000000 12.0 5.2540 Y
18 5 14 10 0.8571429 12.0 5.2548 Y
19 5 12 19 1.0000000 12.0 5.2540 Y
20 5 16 12 0.7500000 12.0 5.2840 Y
21 5 12 14 1.0000000 12.0 5.2864 Y
22 5 20 9 0.6000000 12.0 5.2820 Y
23 5 14 14 0.8571429 12.0 5.2852 Y
24 5 13 6 0.9230769 12.0 5.2856 Y
25 5 8 7 1.5000000 12.0 5.2880 Y
26 5 17 18 0.7058824 12.0 5.2836 Y
27 5 19 16 0.6315789 12.0 5.2824 Y
28 5 12 17 1.0000000 12.0 5.2860 Y
29 5 18 16 0.6666667 12.0 5.2832 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5270MHZ, Radar 6

Trial | Radar | Pulse PRI Pulses ::fepmg :(e)gslenngce \I!:ZI;)LIJchy conclusion

Id Type | Width(us) | (us) Per Hop (KHzZ) P -
0 6 1.0 333.3 9 0.3333 300.00 33 Y
1 6 1.0 333.3 9 0.3333 300.00 29 Y
2 6 1.0 333.3 9 0.3333 300.00 28 Y
3 6 1.0 333.3 9 0.3333 300.00 35 Y
4 6 1.0 333.3 9 0.3333 300.00 35 Y
5 6 1.0 333.3 9 0.3333 300.00 31 Y
6 6 1.0 333.3 9 0.3333 300.00 33 Y
7 6 1.0 333.3 9 0.3333 300.00 29 Y
8 6 1.0 333.3 9 0.3333 300.00 33 Y
9 6 1.0 333.3 9 0.3333 300.00 32 Y
10 6 1.0 333.3 9 0.3333 300.00 36 Y
11 6 1.0 333.3 9 0.3333 300.00 40 Y
12 6 1.0 333.3 9 0.3333 300.00 37 Y
13 6 1.0 333.3 9 0.3333 300.00 34 Y
14 6 1.0 333.3 9 0.3333 300.00 31 Y
15 6 1.0 333.3 9 0.3333 300.00 39 Y
16 6 1.0 333.3 9 0.3333 300.00 35 Y
17 6 1.0 333.3 9 0.3333 300.00 36 Y
18 6 1.0 333.3 9 0.3333 300.00 29 Y
19 6 1.0 333.3 9 0.3333 300.00 32 Y
20 6 1.0 333.3 9 0.3333 300.00 35 Y
21 6 1.0 333.3 9 0.3333 300.00 38 Y
22 6 1.0 333.3 9 0.3333 300.00 40 Y
23 6 1.0 333.3 9 0.3333 300.00 37 Y
24 6 1.0 333.3 9 0.3333 300.00 31 Y
25 6 1.0 333.3 9 0.3333 300.00 33 Y
26 6 1.0 333.3 9 0.3333 300.00 29 Y
27 6 1.0 333.3 9 0.3333 300.00 35 Y
28 6 1.0 333.3 9 0.3333 300.00 32 Y
29 6 1.0 333.3 9 0.3333 300.00 37 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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% RF Test Report

Report No.: R2101A0024-R4

5290MHZ, Radar 1

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 1 1.0 938.0 57 53466.0 Y
1 1 1.0 698.0 76 53048.0 Y
2 1 1.0 618.0 86 53148.0 Y
3 1 1.0 538.0 99 53262.0 Y
4 1 1.0 878.0 61 53558.0 Y
5 1 1.0 3066.0 18 55188.0 Y
6 1 1.0 638.0 83 52954.0 Y
7 1 1.0 918.0 58 53244.0 Y
8 1 1.0 838.0 63 52794.0 Y
9 1 1.0 858.0 62 53196.0 Y
10 1 1.0 798.0 67 53466.0 Y
11 1 1.0 718.0 74 53132.0 Y
12 1 1.0 578.0 92 53176.0 Y
13 1 1.0 598.0 89 53222.0 Y
14 1 1.0 558.0 95 53010.0 Y
15 1 1.0 2536.0 21 53256.0 Y
16 1 1.0 966.0 55 53130.0 Y
17 1 1.0 827.0 64 52928.0 Y
18 1 1.0 2501.0 22 55022.0 Y
19 1 1.0 2595.0 21 54495.0 Y
20 1 1.0 1114.0 48 53472.0 Y
21 1 1.0 1302.0 41 53382.0 Y
22 1 1.0 3045.0 18 54810.0 Y
23 1 1.0 1624.0 33 53592.0 Y
24 1 1.0 2878.0 19 54682.0 Y
25 1 1.0 1027.0 52 53404.0 Y
26 1 1.0 2485.0 22 54670.0 Y
27 1 1.0 1600.0 33 52800.0 Y
28 1 1.0 1172.0 46 53912.0 Y
29 1 1.0 1177.0 45 52965.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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% RF Test Report

Report No.: R2101A0024-R4

5290MHZ, Radar 2

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 2 3.2 179.0 26 4654.0 Y
1 2 1.1 207.0 23 4761.0 Y
2 2 2.1 230.0 24 5520.0 Y
3 2 4.8 200.0 29 5800.0 Y
4 2 3.9 214.0 28 5992.0 Y
5 2 29 222.0 26 5772.0 Y
6 2 3.2 204.0 26 5304.0 Y
7 2 2.5 192.0 25 4800.0 Y
8 2 3.1 164.0 26 4264.0 Y
9 2 1.2 156.0 23 3588.0 Y
10 2 3.9 210.0 27 5670.0 Y
11 2 4.6 201.0 29 5829.0 Y
12 2 3.2 162.0 26 4212.0 Y
13 2 2.2 197.0 25 4925.0 Y
14 2 4.5 163.0 29 4727.0 Y
15 2 3.0 203.0 26 5278.0 Y
16 2 5.0 168.0 29 4872.0 Y
17 2 2.4 217.0 25 5425.0 Y
18 2 29 191.0 26 4966.0 Y
19 2 2.3 166.0 25 4150.0 Y
20 2 3.7 150.0 27 4050.0 Y
21 2 2.2 176.0 25 4400.0 Y
22 2 4.9 195.0 29 5655 Y
23 2 29 202.0 26 5252.0 Y
24 2 25 178.0 25 4450.0 Y
25 2 1.1 206.0 23 4738.0 Y
26 2 3.8 155.0 27 4185.0 Y
27 2 4.7 157.0 29 4553.0 Y
28 2 2.4 224.0 25 5600.0 Y
29 2 4.2 159.0 28 4452.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2101A0024-R4

5290MHZ, Radar 3

. Radar Pulse Number | Waveform .
Trial Id . PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)
0 3 8.2 355.0 17 6035.0 Y
1 3 6.1 487.0 16 7792.0 Y
2 3 7.1 344.0 16 5504.0 Y
3 3 9.8 288.0 18 5184.0 Y
4 3 8.9 230.0 18 4140.0 Y
5 3 7.9 432.0 17 7344.0 Y
6 3 8.2 207.0 17 3519.0 Y
7 3 7.5 443.0 17 7531.0 Y
8 3 8.1 439.0 17 7463.0 Y
9 3 6.2 223.0 16 3568.0 Y
10 3 8.9 208.0 18 3744.0 Y
11 3 9.6 463.0 18 8334.0 Y
12 3 8.2 441.0 17 7497.0 Y
13 3 7.2 323.0 16 5168.0 Y
14 3 9.5 297.0 18 5346.0 Y
15 3 8.0 412.0 17 7004.0 Y
16 3 10.0 324.0 18 5832.0 Y
17 3 7.4 271.0 17 4607.0 Y
18 3 7.9 349.0 17 5933.0 Y
19 3 7.3 409.0 16 6544.0 Y
20 3 8.7 373.0 18 6714.0 Y
21 3 7.2 254.0 16 4064.0 Y
22 3 9.9 274.0 18 4932.0 Y
23 3 7.9 278.0 17 4726.0 Y
24 3 7.5 317.0 17 5389.0 Y
25 3 6.1 260.0 16 4160.0 Y
26 3 8.8 211.0 18 3798.0 Y
27 3 9.7 272.0 18 4896.0 Y
28 3 7.4 264.0 17 4488.0 Y
29 3 9.2 284.0 18 5112.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5290MHZ, Radar 4
: Radar Pulse Number Waveform :
Trial Id Type Width(us) PRI (us) | of Lol () conclusion
Pulses
0 4 16.0 355.0 14 4970.0 Y
1 4 11.3 487.0 12 5844.0 Y
2 4 13.5 344.0 13 4472.0 Y
3 4 19.4 288.0 16 4608.0 Y
4 4 17.5 230.0 15 3450.0 Y
5 4 15.3 432.0 14 6048.0 Y
6 4 15.9 207.0 14 2898.0 Y
7 4 14.3 443.0 13 5759.0 Y
8 4 15.8 439.0 14 6146.0 Y
9 4 11.5 223.0 12 2676.0 Y
10 4 17.4 208.0 15 3120.0 Y
11 4 19.0 463.0 16 7408.0 Y
12 4 16.0 441.0 14 6174.0 Y
13 4 13.8 323.0 13 4199.0 Y
14 4 18.9 297.0 16 4752.0 Y
15 4 15.5 412.0 14 5768.0 Y
16 4 19.9 324.0 16 5184.0 Y
17 4 141 271.0 13 3523.0 Y
18 4 15.2 349.0 14 4886.0 Y
19 4 13.8 409.0 13 5317.0 Y
20 4 17.1 373.0 15 5595.0 Y
21 4 13.8 254.0 13 3302.0 Y
22 4 19.8 274.0 16 4384.0 Y
23 4 15.3 278.0 14 3892.0 Y
24 4 14.5 317.0 13 4121.0 Y
25 4 11.3 260.0 12 3120.0 Y
26 4 17.3 211.0 15 3165.0 Y
27 4 19.2 272.0 16 4352.0 Y
28 4 14.2 264.0 13 3432.0 Y
29 4 18.2 284.0 15 4260.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5290MHZ, Radar 5
: Radar Number Chlrp Burst Waveform Center :
Trial Id Type of Pulses Width o) | Lenglin s Frequency conclusion
(MHZ) (MHZ)

0 5 15 13 0.8000000 12.0 5.290 Y
1 5 8 19 1.5000000 12.0 5.258 Y
2 5 11 11 1.0909091 12.0 5.261 Y
3 5 20 12 0.6000000 12.0 5.259 Y
4 5 17 6 0.7058824 12.0 5.262 Y
5 5 14 15 0.8571429 12.0 5.258 Y
6 5 15 16 0.8000000 12.0 5.259 Y
7 5 12 17 1.0000000 12.0 5.258 Y
8 5 14 19 0.8571429 12.0 5.320 Y
9 5 8 12 1.5000000 12.0 5.322 Y
10 5 17 7 0.7058824 12.0 5.318 Y
11 5 19 11 0.6315789 12.0 5.321 Y
12 5 15 14 0.8000000 12.0 5.322 Y
13 5 12 16 1.0000000 12.0 5.324 Y
14 5 19 9 0.6315789 12.0 5.320 Y
15 5 14 16 0.8571429 12.0 5.318 Y
16 5 20 13 0.6000000 12.0 5.322 Y
17 5 12 7 1.0000000 12.0 5.319 Y
18 5 14 10 0.8571429 12.0 5.290 Y
19 5 12 19 1.0000000 12.0 5.258 Y
20 5 16 12 0.7500000 12.0 5.261 Y
21 5 12 14 1.0000000 12.0 5.259 Y
22 5 20 9 0.6000000 12.0 5.262 Y
23 5 14 14 0.8571429 12.0 5.258 Y
24 5 13 6 0.9230769 12.0 5.259 Y
25 5 8 7 1.5000000 12.0 5.258 Y
26 5 17 18 0.7058824 12.0 5.320 Y
27 5 19 16 0.6315789 12.0 5.322 Y
28 5 12 17 1.0000000 12.0 5.318 Y
29 5 18 16 0.6666667 12.0 5.321 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5290MHZ, Radar 6

Trial | Radar | Pulse PRI Pulses ::fepmg :(e)gslenngce \I!:ZI;)LIJchy conclusion

Id Type | Width(us) | (us) Per Hop (KHzZ) P -
0 6 1.0 333.3 9 0.3333 300.00 33 Y
1 6 1.0 333.3 9 0.3333 300.00 29 Y
2 6 1.0 333.3 9 0.3333 300.00 28 Y
3 6 1.0 333.3 9 0.3333 300.00 35 Y
4 6 1.0 333.3 9 0.3333 300.00 35 Y
5 6 1.0 333.3 9 0.3333 300.00 31 Y
6 6 1.0 333.3 9 0.3333 300.00 33 Y
7 6 1.0 333.3 9 0.3333 300.00 29 Y
8 6 1.0 333.3 9 0.3333 300.00 33 Y
9 6 1.0 333.3 9 0.3333 300.00 32 Y
10 6 1.0 333.3 9 0.3333 300.00 36 Y
11 6 1.0 333.3 9 0.3333 300.00 40 Y
12 6 1.0 333.3 9 0.3333 300.00 37 Y
13 6 1.0 333.3 9 0.3333 300.00 34 Y
14 6 1.0 333.3 9 0.3333 300.00 31 Y
15 6 1.0 333.3 9 0.3333 300.00 39 Y
16 6 1.0 333.3 9 0.3333 300.00 35 Y
17 6 1.0 333.3 9 0.3333 300.00 36 Y
18 6 1.0 333.3 9 0.3333 300.00 29 Y
19 6 1.0 333.3 9 0.3333 300.00 32 Y
20 6 1.0 333.3 9 0.3333 300.00 35 Y
21 6 1.0 333.3 9 0.3333 300.00 38 Y
22 6 1.0 333.3 9 0.3333 300.00 40 Y
23 6 1.0 333.3 9 0.3333 300.00 37 Y
24 6 1.0 333.3 9 0.3333 300.00 31 Y
25 6 1.0 333.3 9 0.3333 300.00 33 Y
26 6 1.0 333.3 9 0.3333 300.00 29 Y
27 6 1.0 333.3 9 0.3333 300.00 35 Y
28 6 1.0 333.3 9 0.3333 300.00 32 Y
29 6 1.0 333.3 9 0.3333 300.00 37 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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(Z)’a RF Test Report

Report No.: R2101A0024-R4

5300MHZ, Radar 1

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)

0 1 1.0 938.0 57 53466.0 Y
1 1 1.0 698.0 76 53048.0 Y
2 1 1.0 618.0 86 53148.0 Y
3 1 1.0 538.0 99 53262.0 Y
4 1 1.0 878.0 61 53558.0 Y
5 1 1.0 3066.0 18 55188.0 Y
6 1 1.0 638.0 83 52954.0 Y
7 1 1.0 918.0 58 53244.0 Y
8 1 1.0 838.0 63 52794.0 Y
9 1 1.0 858.0 62 53196.0 Y
10 1 1.0 798.0 67 53466.0 Y
11 1 1.0 718.0 74 53132.0 Y
12 1 1.0 578.0 92 53176.0 Y
13 1 1.0 598.0 89 53222.0 Y
14 1 1.0 558.0 95 53010.0 Y
15 1 1.0 2536.0 21 53256.0 Y
16 1 1.0 966.0 55 53130.0 Y
17 1 1.0 827.0 64 52928.0 Y
18 1 1.0 2501.0 22 55022.0 Y
19 1 1.0 2595.0 21 54495.0 Y
20 1 1.0 1114.0 48 53472.0 Y
21 1 1.0 1302.0 41 53382.0 Y
22 1 1.0 3045.0 18 54810.0 Y
23 1 1.0 1624.0 33 53592.0 Y
24 1 1.0 2878.0 19 54682.0 Y
25 1 1.0 1027.0 52 53404.0 Y
26 1 1.0 2485.0 22 54670.0 Y
27 1 1.0 1600.0 33 52800.0 Y
28 1 1.0 1172.0 46 53912.0 Y
29 1 1.0 1177.0 45 52965.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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% RF Test Report

Report No.: R2101A0024-R4

5300MHZ, Radar 2

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 2 3.2 179.0 26 4654.0 Y
1 2 1.1 207.0 23 4761.0 Y
2 2 2.1 230.0 24 5520.0 Y
3 2 4.8 200.0 29 5800.0 Y
4 2 3.9 214.0 28 5992.0 Y
5 2 29 222.0 26 5772.0 Y
6 2 3.2 204.0 26 5304.0 Y
7 2 2.5 192.0 25 4800.0 Y
8 2 3.1 164.0 26 4264.0 Y
9 2 1.2 156.0 23 3588.0 Y
10 2 3.9 210.0 27 5670.0 Y
11 2 4.6 201.0 29 5829.0 Y
12 2 3.2 162.0 26 4212.0 Y
13 2 2.2 197.0 25 4925.0 Y
14 2 4.5 163.0 29 4727.0 Y
15 2 3.0 203.0 26 5278.0 Y
16 2 5.0 168.0 29 4872.0 Y
17 2 2.4 217.0 25 5425.0 Y
18 2 29 191.0 26 4966.0 Y
19 2 2.3 166.0 25 4150.0 Y
20 2 3.7 150.0 27 4050.0 Y
21 2 2.2 176.0 25 4400.0 Y
22 2 4.9 195.0 29 5655 Y
23 2 29 202.0 26 5252.0 Y
24 2 25 178.0 25 4450.0 Y
25 2 1.1 206.0 23 4738.0 Y
26 2 3.8 155.0 27 4185.0 Y
27 2 4.7 157.0 29 4553.0 Y
28 2 2.4 224.0 25 5600.0 Y
29 2 4.2 159.0 28 4452.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2101A0024-R4

5300MHZ, Radar 3

. Radar Pulse Number | Waveform .
Trial Id . PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)
0 3 8.2 355.0 17 6035.0 Y
1 3 6.1 487.0 16 7792.0 Y
2 3 7.1 344.0 16 5504.0 Y
3 3 9.8 288.0 18 5184.0 Y
4 3 8.9 230.0 18 4140.0 Y
5 3 7.9 432.0 17 7344.0 Y
6 3 8.2 207.0 17 3519.0 Y
7 3 7.5 443.0 17 7531.0 Y
8 3 8.1 439.0 17 7463.0 Y
9 3 6.2 223.0 16 3568.0 Y
10 3 8.9 208.0 18 3744.0 Y
11 3 9.6 463.0 18 8334.0 Y
12 3 8.2 441.0 17 7497.0 Y
13 3 7.2 323.0 16 5168.0 Y
14 3 9.5 297.0 18 5346.0 Y
15 3 8.0 412.0 17 7004.0 Y
16 3 10.0 324.0 18 5832.0 Y
17 3 7.4 271.0 17 4607.0 Y
18 3 7.9 349.0 17 5933.0 Y
19 3 7.3 409.0 16 6544.0 Y
20 3 8.7 373.0 18 6714.0 Y
21 3 7.2 254.0 16 4064.0 Y
22 3 9.9 274.0 18 4932.0 Y
23 3 7.9 278.0 17 4726.0 Y
24 3 7.5 317.0 17 5389.0 Y
25 3 6.1 260.0 16 4160.0 Y
26 3 8.8 211.0 18 3798.0 Y
27 3 9.7 272.0 18 4896.0 Y
28 3 7.4 264.0 17 4488.0 Y
29 3 9.2 284.0 18 5112.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5300MHZ, Radar 4
: Radar Pulse Number Waveform :
Trial Id Type Width(us) PRI (us) | of Lol () conclusion
Pulses
0 4 16.0 355.0 14 4970.0 Y
1 4 11.3 487.0 12 5844.0 Y
2 4 13.5 344.0 13 4472.0 Y
3 4 19.4 288.0 16 4608.0 Y
4 4 17.5 230.0 15 3450.0 Y
5 4 15.3 432.0 14 6048.0 Y
6 4 15.9 207.0 14 2898.0 Y
7 4 14.3 443.0 13 5759.0 Y
8 4 15.8 439.0 14 6146.0 Y
9 4 11.5 223.0 12 2676.0 Y
10 4 17.4 208.0 15 3120.0 Y
11 4 19.0 463.0 16 7408.0 Y
12 4 16.0 441.0 14 6174.0 Y
13 4 13.8 323.0 13 4199.0 Y
14 4 18.9 297.0 16 4752.0 Y
15 4 15.5 412.0 14 5768.0 Y
16 4 19.9 324.0 16 5184.0 Y
17 4 141 271.0 13 3523.0 Y
18 4 15.2 349.0 14 4886.0 Y
19 4 13.8 409.0 13 5317.0 Y
20 4 17.1 373.0 15 5595.0 Y
21 4 13.8 254.0 13 3302.0 Y
22 4 19.8 274.0 16 4384.0 Y
23 4 15.3 278.0 14 3892.0 Y
24 4 14.5 317.0 13 4121.0 Y
25 4 11.3 260.0 12 3120.0 Y
26 4 17.3 211.0 15 3165.0 Y
27 4 19.2 272.0 16 4352.0 Y
28 4 14.2 264.0 13 3432.0 Y
29 4 18.2 284.0 15 4260.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5300MHZ, Radar 5
. Radar Number | Chirp Width | Burst Waveform Center .
Trial Id . Frequency conclusion
Type of Pulses (MHz) Period (s) | Length (us)
(MHZ)

0 5 15 13 0.8000000 12.0 5.3000 Y
1 5 8 19 1.5000000 12.0 5.3000 Y
2 5 11 11 1.0909091 12.0 5.3000 Y
3 5 20 12 0.6000000 12.0 5.3000 Y
4 5 17 6 0.7058824 12.0 5.3000 Y
5 5 14 15 0.8571429 12.0 5.3000 Y
6 5 15 16 0.8000000 12.0 5.3000 Y
7 5 12 17 1.0000000 12.0 5.3000 Y
8 5 14 19 0.8571429 12.0 5.3000 Y
9 5 8 12 1.5000000 12.0 5.3000 Y
10 5 17 7 0.7058824 12.0 5.2964 Y
11 5 19 11 0.6315789 12.0 5.2976 Y
12 5 15 14 0.8000000 12.0 5.2952 Y
13 5 12 16 1.0000000 12.0 5.2940 Y
14 5 19 9 0.6315789 12.0 5.2972 Y
15 5 14 16 0.8571429 12.0 5.2948 Y
16 5 20 13 0.6000000 12.0 5.2980 Y
17 5 12 7 1.0000000 12.0 5.2940 Y
18 5 14 10 0.8571429 12.0 5.2948 Y
19 5 12 19 1.0000000 12.0 5.2940 Y
20 5 16 12 0.7500000 12.0 5.3040 Y
21 5 12 14 1.0000000 12.0 5.3064 Y
22 5 20 9 0.6000000 12.0 5.3020 Y
23 5 14 14 0.8571429 12.0 5.3052 Y
24 5 13 6 0.9230769 12.0 5.3056 Y
25 5 8 7 1.5000000 12.0 5.3080 Y
26 5 17 18 0.7058824 12.0 5.3036 Y
27 5 19 16 0.6315789 12.0 5.3024 Y
28 5 12 17 1.0000000 12.0 5.3060 Y
29 5 18 16 0.6666667 12.0 5.3032 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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(A&

~/ RF Test Report Report No.: R2101A0024-R4
5300MHZ, Radar 6

Trial | Radar | Pulse PRI Pulses ::fepmg :(e)gslenngce \I!:ZI;)LIJchy conclusion

Id Type | Width(us) | (us) Per Hop (KHzZ) P -
0 6 1.0 333.3 9 0.3333 300.00 33 Y
1 6 1.0 333.3 9 0.3333 300.00 29 Y
2 6 1.0 333.3 9 0.3333 300.00 28 Y
3 6 1.0 333.3 9 0.3333 300.00 35 Y
4 6 1.0 333.3 9 0.3333 300.00 35 Y
5 6 1.0 333.3 9 0.3333 300.00 31 Y
6 6 1.0 333.3 9 0.3333 300.00 33 Y
7 6 1.0 333.3 9 0.3333 300.00 29 Y
8 6 1.0 333.3 9 0.3333 300.00 33 Y
9 6 1.0 333.3 9 0.3333 300.00 32 Y
10 6 1.0 333.3 9 0.3333 300.00 36 Y
11 6 1.0 333.3 9 0.3333 300.00 40 Y
12 6 1.0 333.3 9 0.3333 300.00 37 Y
13 6 1.0 333.3 9 0.3333 300.00 34 Y
14 6 1.0 333.3 9 0.3333 300.00 31 Y
15 6 1.0 333.3 9 0.3333 300.00 39 Y
16 6 1.0 333.3 9 0.3333 300.00 35 Y
17 6 1.0 333.3 9 0.3333 300.00 36 Y
18 6 1.0 333.3 9 0.3333 300.00 29 Y
19 6 1.0 333.3 9 0.3333 300.00 32 Y
20 6 1.0 333.3 9 0.3333 300.00 35 Y
21 6 1.0 333.3 9 0.3333 300.00 38 Y
22 6 1.0 333.3 9 0.3333 300.00 40 Y
23 6 1.0 333.3 9 0.3333 300.00 37 Y
24 6 1.0 333.3 9 0.3333 300.00 31 Y
25 6 1.0 333.3 9 0.3333 300.00 33 Y
26 6 1.0 333.3 9 0.3333 300.00 29 Y
27 6 1.0 333.3 9 0.3333 300.00 35 Y
28 6 1.0 333.3 9 0.3333 300.00 32 Y
29 6 1.0 333.3 9 0.3333 300.00 37 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2101A0024-R4

5500MHZ, Radar 1

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)

0 1 1.0 938.0 57 53466.0 Y
1 1 1.0 698.0 76 53048.0 Y
2 1 1.0 618.0 86 53148.0 Y
3 1 1.0 538.0 99 53262.0 Y
4 1 1.0 878.0 61 53558.0 Y
5 1 1.0 3066.0 18 55188.0 Y
6 1 1.0 638.0 83 52954.0 Y
7 1 1.0 918.0 58 53244.0 Y
8 1 1.0 838.0 63 52794.0 Y
9 1 1.0 858.0 62 53196.0 Y
10 1 1.0 798.0 67 53466.0 Y
11 1 1.0 718.0 74 53132.0 Y
12 1 1.0 578.0 92 53176.0 Y
13 1 1.0 598.0 89 53222.0 Y
14 1 1.0 558.0 95 53010.0 Y
15 1 1.0 2536.0 21 53256.0 Y
16 1 1.0 966.0 55 53130.0 Y
17 1 1.0 827.0 64 52928.0 Y
18 1 1.0 2501.0 22 55022.0 Y
19 1 1.0 2595.0 21 54495.0 Y
20 1 1.0 1114.0 48 53472.0 Y
21 1 1.0 1302.0 41 53382.0 Y
22 1 1.0 3045.0 18 54810.0 Y
23 1 1.0 1624.0 33 53592.0 Y
24 1 1.0 2878.0 19 54682.0 Y
25 1 1.0 1027.0 52 53404.0 Y
26 1 1.0 2485.0 22 54670.0 Y
27 1 1.0 1600.0 33 52800.0 Y
28 1 1.0 1172.0 46 53912.0 Y
29 1 1.0 1177.0 45 52965.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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% RF Test Report

Report No.: R2101A0024-R4

5500MHZ, Radar 2

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 2 3.2 179.0 26 4654.0 Y
1 2 1.1 207.0 23 4761.0 Y
2 2 2.1 230.0 24 5520.0 Y
3 2 4.8 200.0 29 5800.0 Y
4 2 3.9 214.0 28 5992.0 Y
5 2 29 222.0 26 5772.0 Y
6 2 3.2 204.0 26 5304.0 Y
7 2 2.5 192.0 25 4800.0 Y
8 2 3.1 164.0 26 4264.0 Y
9 2 1.2 156.0 23 3588.0 Y
10 2 3.9 210.0 27 5670.0 Y
11 2 4.6 201.0 29 5829.0 Y
12 2 3.2 162.0 26 4212.0 Y
13 2 2.2 197.0 25 4925.0 Y
14 2 4.5 163.0 29 4727.0 Y
15 2 3.0 203.0 26 5278.0 Y
16 2 5.0 168.0 29 4872.0 Y
17 2 2.4 217.0 25 5425.0 Y
18 2 29 191.0 26 4966.0 Y
19 2 2.3 166.0 25 4150.0 Y
20 2 3.7 150.0 27 4050.0 Y
21 2 2.2 176.0 25 4400.0 Y
22 2 4.9 195.0 29 5655 Y
23 2 29 202.0 26 5252.0 Y
24 2 25 178.0 25 4450.0 Y
25 2 1.1 206.0 23 4738.0 Y
26 2 3.8 155.0 27 4185.0 Y
27 2 4.7 157.0 29 4553.0 Y
28 2 2.4 224.0 25 5600.0 Y
29 2 4.2 159.0 28 4452.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~_/ RF Test Report

Report No.: R2101A0024-R4

5500MHZ, Radar 3

. Radar Pulse Number | Waveform .
Trial Id . PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)
0 3 8.2 355.0 17 6035.0 Y
1 3 6.1 487.0 16 7792.0 Y
2 3 7.1 344.0 16 5504.0 Y
3 3 9.8 288.0 18 5184.0 Y
4 3 8.9 230.0 18 4140.0 Y
5 3 7.9 432.0 17 7344.0 Y
6 3 8.2 207.0 17 3519.0 Y
7 3 7.5 443.0 17 7531.0 Y
8 3 8.1 439.0 17 7463.0 Y
9 3 6.2 223.0 16 3568.0 Y
10 3 8.9 208.0 18 3744.0 Y
11 3 9.6 463.0 18 8334.0 Y
12 3 8.2 441.0 17 7497.0 Y
13 3 7.2 323.0 16 5168.0 Y
14 3 9.5 297.0 18 5346.0 Y
15 3 8.0 412.0 17 7004.0 Y
16 3 10.0 324.0 18 5832.0 Y
17 3 7.4 271.0 17 4607.0 Y
18 3 7.9 349.0 17 5933.0 Y
19 3 7.3 409.0 16 6544.0 Y
20 3 8.7 373.0 18 6714.0 Y
21 3 7.2 254.0 16 4064.0 Y
22 3 9.9 274.0 18 4932.0 Y
23 3 7.9 278.0 17 4726.0 Y
24 3 7.5 317.0 17 5389.0 Y
25 3 6.1 260.0 16 4160.0 Y
26 3 8.8 211.0 18 3798.0 Y
27 3 9.7 272.0 18 4896.0 Y
28 3 7.4 264.0 17 4488.0 Y
29 3 9.2 284.0 18 5112.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5500MHZ, Radar 4
: Radar Pulse Number Waveform :
Trial Id Type Width(us) PRI (us) | of Lol () conclusion
Pulses
0 4 16.0 355.0 14 4970.0 Y
1 4 11.3 487.0 12 5844.0 Y
2 4 13.5 344.0 13 4472.0 Y
3 4 19.4 288.0 16 4608.0 Y
4 4 17.5 230.0 15 3450.0 Y
5 4 15.3 432.0 14 6048.0 Y
6 4 15.9 207.0 14 2898.0 Y
7 4 14.3 443.0 13 5759.0 Y
8 4 15.8 439.0 14 6146.0 Y
9 4 11.5 223.0 12 2676.0 Y
10 4 17.4 208.0 15 3120.0 Y
11 4 19.0 463.0 16 7408.0 Y
12 4 16.0 441.0 14 6174.0 Y
13 4 13.8 323.0 13 4199.0 Y
14 4 18.9 297.0 16 4752.0 Y
15 4 15.5 412.0 14 5768.0 Y
16 4 19.9 324.0 16 5184.0 Y
17 4 141 271.0 13 3523.0 Y
18 4 15.2 349.0 14 4886.0 Y
19 4 13.8 409.0 13 5317.0 Y
20 4 17.1 373.0 15 5595.0 Y
21 4 13.8 254.0 13 3302.0 Y
22 4 19.8 274.0 16 4384.0 Y
23 4 15.3 278.0 14 3892.0 Y
24 4 14.5 317.0 13 4121.0 Y
25 4 11.3 260.0 12 3120.0 Y
26 4 17.3 211.0 15 3165.0 Y
27 4 19.2 272.0 16 4352.0 Y
28 4 14.2 264.0 13 3432.0 Y
29 4 18.2 284.0 15 4260.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5500MHZ, Radar 5
. Radar Number | Chirp Width | Burst Waveform Center .
Trial Id . Frequency conclusion
Type of Pulses (MHz) Period (s) | Length (us)
(MHZ)

0 5 15 13 0.8000000 12.0 5.5000 Y
1 5 8 19 1.5000000 12.0 5.5000 Y
2 5 11 11 1.0909091 12.0 5.5000 Y
3 5 20 12 0.6000000 12.0 5.5000 Y
4 5 17 6 0.7058824 12.0 5.5000 Y
5 5 14 15 0.8571429 12.0 5.5000 Y
6 5 15 16 0.8000000 12.0 5.5000 Y
7 5 12 17 1.0000000 12.0 5.5000 Y
8 5 14 19 0.8571429 12.0 5.5000 Y
9 5 8 12 1.5000000 12.0 5.5000 Y
10 5 17 7 0.7058824 12.0 5.4964 Y
11 5 19 11 0.6315789 12.0 5.4976 Y
12 5 15 14 0.8000000 12.0 5.4952 Y
13 5 12 16 1.0000000 12.0 5.4940 Y
14 5 19 9 0.6315789 12.0 5.4972 Y
15 5 14 16 0.8571429 12.0 5.4948 Y
16 5 20 13 0.6000000 12.0 5.4980 Y
17 5 12 7 1.0000000 12.0 5.4940 Y
18 5 14 10 0.8571429 12.0 5.4948 Y
19 5 12 19 1.0000000 12.0 5.4940 Y
20 5 16 12 0.7500000 12.0 5.5040 Y
21 5 12 14 1.0000000 12.0 5.5064 Y
22 5 20 9 0.6000000 12.0 5.5020 Y
23 5 14 14 0.8571429 12.0 5.5052 Y
24 5 13 6 0.9230769 12.0 5.5056 Y
25 5 8 7 1.5000000 12.0 5.5080 Y
26 5 17 18 0.7058824 12.0 5.5036 Y
27 5 19 16 0.6315789 12.0 5.5024 Y
28 5 12 17 1.0000000 12.0 5.5060 Y
29 5 18 16 0.6666667 12.0 5.5032 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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~/ RF Test Report Report No.: R2101A0024-R4
5500MHZ, Radar 6

Trial | Radar | Pulse PRI Pulses ::fepmg :(e)gslenngce \I!:ZI;)LIJchy conclusion

Id Type | Width(us) | (us) Per Hop (KHzZ) P -
0 6 1.0 333.3 9 0.3333 300.00 33 Y
1 6 1.0 333.3 9 0.3333 300.00 29 Y
2 6 1.0 333.3 9 0.3333 300.00 28 Y
3 6 1.0 333.3 9 0.3333 300.00 35 Y
4 6 1.0 333.3 9 0.3333 300.00 35 Y
5 6 1.0 333.3 9 0.3333 300.00 31 Y
6 6 1.0 333.3 9 0.3333 300.00 33 Y
7 6 1.0 333.3 9 0.3333 300.00 29 Y
8 6 1.0 333.3 9 0.3333 300.00 33 Y
9 6 1.0 333.3 9 0.3333 300.00 32 Y
10 6 1.0 333.3 9 0.3333 300.00 36 Y
11 6 1.0 333.3 9 0.3333 300.00 40 Y
12 6 1.0 333.3 9 0.3333 300.00 37 Y
13 6 1.0 333.3 9 0.3333 300.00 34 Y
14 6 1.0 333.3 9 0.3333 300.00 31 Y
15 6 1.0 333.3 9 0.3333 300.00 39 Y
16 6 1.0 333.3 9 0.3333 300.00 35 Y
17 6 1.0 333.3 9 0.3333 300.00 36 Y
18 6 1.0 333.3 9 0.3333 300.00 29 Y
19 6 1.0 333.3 9 0.3333 300.00 32 Y
20 6 1.0 333.3 9 0.3333 300.00 35 Y
21 6 1.0 333.3 9 0.3333 300.00 38 Y
22 6 1.0 333.3 9 0.3333 300.00 40 Y
23 6 1.0 333.3 9 0.3333 300.00 37 Y
24 6 1.0 333.3 9 0.3333 300.00 31 Y
25 6 1.0 333.3 9 0.3333 300.00 33 Y
26 6 1.0 333.3 9 0.3333 300.00 29 Y
27 6 1.0 333.3 9 0.3333 300.00 35 Y
28 6 1.0 333.3 9 0.3333 300.00 32 Y
29 6 1.0 333.3 9 0.3333 300.00 37 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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% RF Test Report

Report No.: R2101A0024-R4

5550MHZ, Radar 1

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 1 1.0 938.0 57 53466.0 Y
1 1 1.0 698.0 76 53048.0 Y
2 1 1.0 618.0 86 53148.0 Y
3 1 1.0 538.0 99 53262.0 Y
4 1 1.0 878.0 61 53558.0 Y
5 1 1.0 3066.0 18 55188.0 Y
6 1 1.0 638.0 83 52954.0 Y
7 1 1.0 918.0 58 53244.0 Y
8 1 1.0 838.0 63 52794.0 Y
9 1 1.0 858.0 62 53196.0 Y
10 1 1.0 798.0 67 53466.0 Y
11 1 1.0 718.0 74 53132.0 Y
12 1 1.0 578.0 92 53176.0 Y
13 1 1.0 598.0 89 53222.0 Y
14 1 1.0 558.0 95 53010.0 Y
15 1 1.0 2536.0 21 53256.0 Y
16 1 1.0 966.0 55 53130.0 Y
17 1 1.0 827.0 64 52928.0 Y
18 1 1.0 2501.0 22 55022.0 Y
19 1 1.0 2595.0 21 54495.0 Y
20 1 1.0 1114.0 48 53472.0 Y
21 1 1.0 1302.0 41 53382.0 Y
22 1 1.0 3045.0 18 54810.0 Y
23 1 1.0 1624.0 33 53592.0 Y
24 1 1.0 2878.0 19 54682.0 Y
25 1 1.0 1027.0 52 53404.0 Y
26 1 1.0 2485.0 22 54670.0 Y
27 1 1.0 1600.0 33 52800.0 Y
28 1 1.0 1172.0 46 53912.0 Y
29 1 1.0 1177.0 45 52965.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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% RF Test Report

Report No.: R2101A0024-R4

5550MHZ, Radar 2

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 2 3.2 179.0 26 4654.0 Y
1 2 1.1 207.0 23 4761.0 Y
2 2 2.1 230.0 24 5520.0 Y
3 2 4.8 200.0 29 5800.0 Y
4 2 3.9 214.0 28 5992.0 Y
5 2 29 222.0 26 5772.0 Y
6 2 3.2 204.0 26 5304.0 Y
7 2 2.5 192.0 25 4800.0 Y
8 2 3.1 164.0 26 4264.0 Y
9 2 1.2 156.0 23 3588.0 Y
10 2 3.9 210.0 27 5670.0 Y
11 2 4.6 201.0 29 5829.0 Y
12 2 3.2 162.0 26 4212.0 Y
13 2 2.2 197.0 25 4925.0 Y
14 2 4.5 163.0 29 4727.0 Y
15 2 3.0 203.0 26 5278.0 Y
16 2 5.0 168.0 29 4872.0 Y
17 2 2.4 217.0 25 5425.0 Y
18 2 29 191.0 26 4966.0 Y
19 2 2.3 166.0 25 4150.0 Y
20 2 3.7 150.0 27 4050.0 Y
21 2 2.2 176.0 25 4400.0 Y
22 2 4.9 195.0 29 5655 Y
23 2 29 202.0 26 5252.0 Y
24 2 25 178.0 25 4450.0 Y
25 2 1.1 206.0 23 4738.0 Y
26 2 3.8 155.0 27 4185.0 Y
27 2 4.7 157.0 29 4553.0 Y
28 2 2.4 224.0 25 5600.0 Y
29 2 4.2 159.0 28 4452.0 Y

Detection rate:100%
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Report No.: R2101A0024-R4

5550MHZ, Radar 3

. Radar Pulse Number | Waveform .
Trial Id . PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)
0 3 8.2 355.0 17 6035.0 Y
1 3 6.1 487.0 16 7792.0 Y
2 3 7.1 344.0 16 5504.0 Y
3 3 9.8 288.0 18 5184.0 Y
4 3 8.9 230.0 18 4140.0 Y
5 3 7.9 432.0 17 7344.0 Y
6 3 8.2 207.0 17 3519.0 Y
7 3 7.5 443.0 17 7531.0 Y
8 3 8.1 439.0 17 7463.0 Y
9 3 6.2 223.0 16 3568.0 Y
10 3 8.9 208.0 18 3744.0 Y
11 3 9.6 463.0 18 8334.0 Y
12 3 8.2 441.0 17 7497.0 Y
13 3 7.2 323.0 16 5168.0 Y
14 3 9.5 297.0 18 5346.0 Y
15 3 8.0 412.0 17 7004.0 Y
16 3 10.0 324.0 18 5832.0 Y
17 3 7.4 271.0 17 4607.0 Y
18 3 7.9 349.0 17 5933.0 Y
19 3 7.3 409.0 16 6544.0 Y
20 3 8.7 373.0 18 6714.0 Y
21 3 7.2 254.0 16 4064.0 Y
22 3 9.9 274.0 18 4932.0 Y
23 3 7.9 278.0 17 4726.0 Y
24 3 7.5 317.0 17 5389.0 Y
25 3 6.1 260.0 16 4160.0 Y
26 3 8.8 211.0 18 3798.0 Y
27 3 9.7 272.0 18 4896.0 Y
28 3 7.4 264.0 17 4488.0 Y
29 3 9.2 284.0 18 5112.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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5550MHZ, Radar 4
: Radar Pulse Number Waveform :
Trial Id Type Width(us) PRI (us) | of Lol () conclusion
Pulses
0 4 16.0 355.0 14 4970.0 Y
1 4 11.3 487.0 12 5844.0 Y
2 4 13.5 344.0 13 4472.0 Y
3 4 19.4 288.0 16 4608.0 Y
4 4 17.5 230.0 15 3450.0 Y
5 4 15.3 432.0 14 6048.0 Y
6 4 15.9 207.0 14 2898.0 Y
7 4 14.3 443.0 13 5759.0 Y
8 4 15.8 439.0 14 6146.0 Y
9 4 11.5 223.0 12 2676.0 Y
10 4 17.4 208.0 15 3120.0 Y
11 4 19.0 463.0 16 7408.0 Y
12 4 16.0 441.0 14 6174.0 Y
13 4 13.8 323.0 13 4199.0 Y
14 4 18.9 297.0 16 4752.0 Y
15 4 15.5 412.0 14 5768.0 Y
16 4 19.9 324.0 16 5184.0 Y
17 4 141 271.0 13 3523.0 Y
18 4 15.2 349.0 14 4886.0 Y
19 4 13.8 409.0 13 5317.0 Y
20 4 17.1 373.0 15 5595.0 Y
21 4 13.8 254.0 13 3302.0 Y
22 4 19.8 274.0 16 4384.0 Y
23 4 15.3 278.0 14 3892.0 Y
24 4 14.5 317.0 13 4121.0 Y
25 4 11.3 260.0 12 3120.0 Y
26 4 17.3 211.0 15 3165.0 Y
27 4 19.2 272.0 16 4352.0 Y
28 4 14.2 264.0 13 3432.0 Y
29 4 18.2 284.0 15 4260.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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5550MHZ, Radar 5
. Radar Number | Chirp Width | Burst Waveform Center .
Trial Id : conclusion
Type of Pulses (MHz) Period (s) | Length (us) | Frequency

0 5 15 13 0.8000000 12.0 5.5500 Y
1 5 8 19 1.5000000 12.0 5.5500 Y
2 5 11 11 1.0909091 12.0 5.5500 Y
3 5 20 12 0.6000000 12.0 5.5500 Y
4 5 17 6 0.7058824 12.0 5.5500 Y
5 5 14 15 0.8571429 12.0 5.5500 Y
6 5 15 16 0.8000000 12.0 5.5500 Y
7 5 12 17 1.0000000 12.0 5.5500 Y
8 5 14 19 0.8571429 12.0 5.5500 Y
9 5 8 12 1.5000000 12.0 5.5500 Y
10 5 17 7 0.7058824 12.0 5.5364 Y
11 5 19 11 0.6315789 12.0 5.5376 Y
12 5 15 14 0.8000000 12.0 5.5352 Y
13 5 12 16 1.0000000 12.0 5.5340 Y
14 5 19 9 0.6315789 12.0 5.5372 Y
15 5 14 16 0.8571429 12.0 5.5348 Y
16 5 20 13 0.6000000 12.0 5.5380 Y
17 5 12 7 1.0000000 12.0 5.5340 Y
18 5 14 10 0.8571429 12.0 5.5348 Y
19 5 12 19 1.0000000 12.0 5.5340 Y
20 5 16 12 0.7500000 12.0 5.5640 Y
21 5 12 14 1.0000000 12.0 5.5664 Y
22 5 20 9 0.6000000 12.0 5.5620 Y
23 5 14 14 0.8571429 12.0 5.5652 Y
24 5 13 6 0.9230769 12.0 5.5656 Y
25 5 8 7 1.5000000 12.0 5.5680 Y
26 5 17 18 0.7058824 12.0 5.5636 Y
27 5 19 16 0.6315789 12.0 5.5624 Y
28 5 12 17 1.0000000 12.0 5.5660 Y
29 5 18 16 0.6666667 12.0 5.5632 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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5550MHZ, Radar 6

Trial | Radar | Pulse PRI Pulses ::fepmg :(e)gslenngce \I!:ZI;)LIJchy conclusion

Id Type | Width(us) | (us) Per Hop (KHzZ) P -
0 6 1.0 333.3 9 0.3333 300.00 33 Y
1 6 1.0 333.3 9 0.3333 300.00 29 Y
2 6 1.0 333.3 9 0.3333 300.00 28 Y
3 6 1.0 333.3 9 0.3333 300.00 35 Y
4 6 1.0 333.3 9 0.3333 300.00 35 Y
5 6 1.0 333.3 9 0.3333 300.00 31 Y
6 6 1.0 333.3 9 0.3333 300.00 33 Y
7 6 1.0 333.3 9 0.3333 300.00 29 Y
8 6 1.0 333.3 9 0.3333 300.00 33 Y
9 6 1.0 333.3 9 0.3333 300.00 32 Y
10 6 1.0 333.3 9 0.3333 300.00 36 Y
11 6 1.0 333.3 9 0.3333 300.00 40 Y
12 6 1.0 333.3 9 0.3333 300.00 37 Y
13 6 1.0 333.3 9 0.3333 300.00 34 Y
14 6 1.0 333.3 9 0.3333 300.00 31 Y
15 6 1.0 333.3 9 0.3333 300.00 39 Y
16 6 1.0 333.3 9 0.3333 300.00 35 Y
17 6 1.0 333.3 9 0.3333 300.00 36 Y
18 6 1.0 333.3 9 0.3333 300.00 29 Y
19 6 1.0 333.3 9 0.3333 300.00 32 Y
20 6 1.0 333.3 9 0.3333 300.00 35 Y
21 6 1.0 333.3 9 0.3333 300.00 38 Y
22 6 1.0 333.3 9 0.3333 300.00 40 Y
23 6 1.0 333.3 9 0.3333 300.00 37 Y
24 6 1.0 333.3 9 0.3333 300.00 31 Y
25 6 1.0 333.3 9 0.3333 300.00 33 Y
26 6 1.0 333.3 9 0.3333 300.00 29 Y
27 6 1.0 333.3 9 0.3333 300.00 35 Y
28 6 1.0 333.3 9 0.3333 300.00 32 Y
29 6 1.0 333.3 9 0.3333 300.00 37 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-04-007R

Page 79 of 88




% RF Test Report

Report No.: R2101A0024-R4

5610MHZ, Radar 1

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 1 1.0 938.0 57 53466.0 Y
1 1 1.0 698.0 76 53048.0 Y
2 1 1.0 618.0 86 53148.0 Y
3 1 1.0 538.0 99 53262.0 Y
4 1 1.0 878.0 61 53558.0 Y
5 1 1.0 3066.0 18 55188.0 Y
6 1 1.0 638.0 83 52954.0 Y
7 1 1.0 918.0 58 53244.0 Y
8 1 1.0 838.0 63 52794.0 Y
9 1 1.0 858.0 62 53196.0 Y
10 1 1.0 798.0 67 53466.0 Y
11 1 1.0 718.0 74 53132.0 Y
12 1 1.0 578.0 92 53176.0 Y
13 1 1.0 598.0 89 53222.0 Y
14 1 1.0 558.0 95 53010.0 Y
15 1 1.0 2536.0 21 53256.0 Y
16 1 1.0 966.0 55 53130.0 Y
17 1 1.0 827.0 64 52928.0 Y
18 1 1.0 2501.0 22 55022.0 Y
19 1 1.0 2595.0 21 54495.0 Y
20 1 1.0 1114.0 48 53472.0 Y
21 1 1.0 1302.0 41 53382.0 Y
22 1 1.0 3045.0 18 54810.0 Y
23 1 1.0 1624.0 33 53592.0 Y
24 1 1.0 2878.0 19 54682.0 Y
25 1 1.0 1027.0 52 53404.0 Y
26 1 1.0 2485.0 22 54670.0 Y
27 1 1.0 1600.0 33 52800.0 Y
28 1 1.0 1172.0 46 53912.0 Y
29 1 1.0 1177.0 45 52965.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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Report No.: R2101A0024-R4

5610MHZ, Radar 2

. Radar Pulse Number | Waveform :
Trial Id : PRI (us) conclusion
Type Width(us) of Pulses | Length (us)

0 2 3.2 179.0 26 4654.0 Y
1 2 1.1 207.0 23 4761.0 Y
2 2 2.1 230.0 24 5520.0 Y
3 2 4.8 200.0 29 5800.0 Y
4 2 3.9 214.0 28 5992.0 Y
5 2 29 222.0 26 5772.0 Y
6 2 3.2 204.0 26 5304.0 Y
7 2 2.5 192.0 25 4800.0 Y
8 2 3.1 164.0 26 4264.0 Y
9 2 1.2 156.0 23 3588.0 Y
10 2 3.9 210.0 27 5670.0 Y
11 2 4.6 201.0 29 5829.0 Y
12 2 3.2 162.0 26 4212.0 Y
13 2 2.2 197.0 25 4925.0 Y
14 2 4.5 163.0 29 4727.0 Y
15 2 3.0 203.0 26 5278.0 Y
16 2 5.0 168.0 29 4872.0 Y
17 2 2.4 217.0 25 5425.0 Y
18 2 29 191.0 26 4966.0 Y
19 2 2.3 166.0 25 4150.0 Y
20 2 3.7 150.0 27 4050.0 Y
21 2 2.2 176.0 25 4400.0 Y
22 2 4.9 195.0 29 5655 Y
23 2 29 202.0 26 5252.0 Y
24 2 25 178.0 25 4450.0 Y
25 2 1.1 206.0 23 4738.0 Y
26 2 3.8 155.0 27 4185.0 Y
27 2 4.7 157.0 29 4553.0 Y
28 2 2.4 224.0 25 5600.0 Y
29 2 4.2 159.0 28 4452.0 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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Report No.: R2101A0024-R4

5610MHZ, Radar 3

. Radar Pulse Number | Waveform .
Trial Id . PRI (us) conclusion
Type Width(ps) of Pulses | Length (us)
0 3 8.2 355.0 17 6035.0 Y
1 3 6.1 487.0 16 7792.0 Y
2 3 7.1 344.0 16 5504.0 Y
3 3 9.8 288.0 18 5184.0 Y
4 3 8.9 230.0 18 4140.0 Y
5 3 7.9 432.0 17 7344.0 Y
6 3 8.2 207.0 17 3519.0 Y
7 3 7.5 443.0 17 7531.0 Y
8 3 8.1 439.0 17 7463.0 Y
9 3 6.2 223.0 16 3568.0 Y
10 3 8.9 208.0 18 3744.0 Y
11 3 9.6 463.0 18 8334.0 Y
12 3 8.2 441.0 17 7497.0 Y
13 3 7.2 323.0 16 5168.0 Y
14 3 9.5 297.0 18 5346.0 Y
15 3 8.0 412.0 17 7004.0 Y
16 3 10.0 324.0 18 5832.0 Y
17 3 7.4 271.0 17 4607.0 Y
18 3 7.9 349.0 17 5933.0 Y
19 3 7.3 409.0 16 6544.0 Y
20 3 8.7 373.0 18 6714.0 Y
21 3 7.2 254.0 16 4064.0 Y
22 3 9.9 274.0 18 4932.0 Y
23 3 7.9 278.0 17 4726.0 Y
24 3 7.5 317.0 17 5389.0 Y
25 3 6.1 260.0 16 4160.0 Y
26 3 8.8 211.0 18 3798.0 Y
27 3 9.7 272.0 18 4896.0 Y
28 3 7.4 264.0 17 4488.0 Y
29 3 9.2 284.0 18 5112.0 Y
Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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5610MHZ, Radar 4
: Radar Pulse Number Waveform :
Trial Id Type Width(us) PRI (us) | of Lol () conclusion
Pulses
0 4 16.0 355.0 14 4970.0 Y
1 4 11.3 487.0 12 5844.0 Y
2 4 13.5 344.0 13 4472.0 Y
3 4 19.4 288.0 16 4608.0 Y
4 4 17.5 230.0 15 3450.0 Y
5 4 15.3 432.0 14 6048.0 Y
6 4 15.9 207.0 14 2898.0 Y
7 4 14.3 443.0 13 5759.0 Y
8 4 15.8 439.0 14 6146.0 Y
9 4 11.5 223.0 12 2676.0 Y
10 4 17.4 208.0 15 3120.0 Y
11 4 19.0 463.0 16 7408.0 Y
12 4 16.0 441.0 14 6174.0 Y
13 4 13.8 323.0 13 4199.0 Y
14 4 18.9 297.0 16 4752.0 Y
15 4 15.5 412.0 14 5768.0 Y
16 4 19.9 324.0 16 5184.0 Y
17 4 141 271.0 13 3523.0 Y
18 4 15.2 349.0 14 4886.0 Y
19 4 13.8 409.0 13 5317.0 Y
20 4 17.1 373.0 15 5595.0 Y
21 4 13.8 254.0 13 3302.0 Y
22 4 19.8 274.0 16 4384.0 Y
23 4 15.3 278.0 14 3892.0 Y
24 4 14.5 317.0 13 4121.0 Y
25 4 11.3 260.0 12 3120.0 Y
26 4 17.3 211.0 15 3165.0 Y
27 4 19.2 272.0 16 4352.0 Y
28 4 14.2 264.0 13 3432.0 Y
29 4 18.2 284.0 15 4260.0 Y
Detection rate:100%

TA Technology (Shanghai) Co., Ltd.
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5610MHZ, Radar 5
: Radar Number Chlrp Burst Waveform Center :
Trial Id Type of Pulses Width o) | Lenglin s Frequency | conclusion
(MHz) (MHz)

0 5 15 13 0.8000000 12.0 5.610 Y
1 5 8 19 1.5000000 12.0 5.610 Y
2 5 11 11 1.0909091 12.0 5.610 Y
3 5 20 12 0.6000000 12.0 5.610 Y
4 5 17 6 0.7058824 12.0 5.610 Y
5 5 14 15 0.8571429 12.0 5.610 Y
6 5 15 16 0.8000000 12.0 5.610 Y
7 5 12 17 1.0000000 12.0 5.610 Y
8 5 14 19 0.8571429 12.0 5.610 Y
9 5 8 12 1.5000000 12.0 5.610 Y
10 5 17 7 0.7058824 12.0 5.580 Y
11 5 19 11 0.6315789 12.0 5.582 Y
12 5 15 14 0.8000000 12.0 5.579 Y
13 5 12 16 1.0000000 12.0 5.578 Y
14 5 19 9 0.6315789 12.0 5.581 Y
15 5 14 16 0.8571429 12.0 5.579 Y
16 5 20 13 0.6000000 12.0 5.582 Y
17 5 12 7 1.0000000 12.0 5.578 Y
18 5 14 10 0.8571429 12.0 5.579 Y
19 5 12 19 1.0000000 12.0 5.578 Y
20 5 16 12 0.7500000 12.0 5.640 Y
21 5 12 14 1.0000000 12.0 5.642 Y
22 5 20 9 0.6000000 12.0 5.638 Y
23 5 14 14 0.8571429 12.0 5.641 Y
24 5 13 6 0.9230769 12.0 5.642 Y
25 5 8 7 1.5000000 12.0 5.644 Y
26 5 17 18 0.7058824 12.0 5.640 Y
27 5 19 16 0.6315789 12.0 5.638 Y
28 5 12 17 1.0000000 12.0 5.642 Y
29 5 18 16 0.6666667 12.0 5.639 Y

Detection rate: 100%
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5610MHZ, Radar 6

Trial | Radar | Pulse PRI Pulses ::fepmg :(e)gslenngce \I!:ZI;)LIJchy conclusion

Id Type | Width(us) | (us) Per Hop (KHzZ) P -
0 6 1.0 333.3 9 0.3333 300.00 33 Y
1 6 1.0 333.3 9 0.3333 300.00 29 Y
2 6 1.0 333.3 9 0.3333 300.00 28 Y
3 6 1.0 333.3 9 0.3333 300.00 35 Y
4 6 1.0 333.3 9 0.3333 300.00 35 Y
5 6 1.0 333.3 9 0.3333 300.00 31 Y
6 6 1.0 333.3 9 0.3333 300.00 33 Y
7 6 1.0 333.3 9 0.3333 300.00 29 Y
8 6 1.0 333.3 9 0.3333 300.00 33 Y
9 6 1.0 333.3 9 0.3333 300.00 32 Y
10 6 1.0 333.3 9 0.3333 300.00 36 Y
11 6 1.0 333.3 9 0.3333 300.00 40 Y
12 6 1.0 333.3 9 0.3333 300.00 37 Y
13 6 1.0 333.3 9 0.3333 300.00 34 Y
14 6 1.0 333.3 9 0.3333 300.00 31 Y
15 6 1.0 333.3 9 0.3333 300.00 39 Y
16 6 1.0 333.3 9 0.3333 300.00 35 Y
17 6 1.0 333.3 9 0.3333 300.00 36 Y
18 6 1.0 333.3 9 0.3333 300.00 29 Y
19 6 1.0 333.3 9 0.3333 300.00 32 Y
20 6 1.0 333.3 9 0.3333 300.00 35 Y
21 6 1.0 333.3 9 0.3333 300.00 38 Y
22 6 1.0 333.3 9 0.3333 300.00 40 Y
23 6 1.0 333.3 9 0.3333 300.00 37 Y
24 6 1.0 333.3 9 0.3333 300.00 31 Y
25 6 1.0 333.3 9 0.3333 300.00 33 Y
26 6 1.0 333.3 9 0.3333 300.00 29 Y
27 6 1.0 333.3 9 0.3333 300.00 35 Y
28 6 1.0 333.3 9 0.3333 300.00 32 Y
29 6 1.0 333.3 9 0.3333 300.00 37 Y

Detection rate: 100%

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2101A0024-R4

6. Main Test Instruments

: Calibration Expiration
Name Manufacturer Type Serial Number
Date Date
MXG Vector Signal i
Agilent N5182B MY51350495 2021-05-15 | 2022-05-14
Generrator
Spectrum Analyzer R&S FSV3030 101411 2020-12-13 | 2021-12-12
UCL
Splitter i 2 way UCL-PD0512-2S / /
Microwave
RF Cable Agilent SMA 15¢cm 0001 / /
RF Cable Agilent SMA 15¢cm 0002 / /
RF Cable Agilent SMA 15¢cm 0003 / /
RF Cable Agilent SMA 15cm 0004 / /
Software KEYSIGHT N7607C / / /
Wirel Network
reless ewor Intel AX200NGW | G86C0007U410 / /
Adapter
LBICI14000943
WLAN AP ASUS RT-AX82U (FCC ID: / /

MSQ-RTAXJ300)

******END OF REPORT *kkkkk
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ANNEX A: The EUT Appearance

The EUT Appearance are submitted separately.
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ANNEX B: Test Setup Photos

The Test Setup Photos are submitted separately.
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